LONKING 2= T

CDMB835EV.00I
CDMB835EX.00I

WHEEL LOADER

SPARE PARTS MANUAL

Code: 60900003038






Preface

Thank you for selecting our products.

The Spare Parts Manual is specifically for the CDM835EV.001 / CDM835EX.00I wheel loader with standard
configuration, which provides relevant detailed information about all systems/assemblies/parts, including Chinese/English
description, part number, specification and quantity per unit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Spare Parts Manual. Product improvement or supplier alteration might make parts different. If you
have any question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified

machine should be supplied with spare parts order, so that we can deliver you correct partsin time.

Customers are sincerely requested to give us suggestions with contact information on the back cover.

Lonking Holdings Limited

Oct, 2015




Contents

1. Diesel Engine System ...........oociiiiiiiiiiii e 01
1.1 Radiator compontents .........ooooiiiiiiiiiiccr e 03
1.2 Intake and exhaust compontents............cccccoiiiiiiiiiiiiie 07
1.3 Throttle control assembly ..o, 1
1.4 Oil in-out componteNnts ........oooiiiiiiiie e 13
1.5 SUSPENSION COMPONENES  ...vviiiiiiieeeie i 15

2. Torque Converter SYStem ...........coccuiiiiiiiiiiii e 17
2.1 Upper drive shaft assembly............ccccuvviiiiiiiiiiiiiccceeee e 21

3. Transmission SYStem ...........cccoiiiiiiiiiiii e 23

4. AXIE SYSEEM ... 25
4.1 Front drive shaft assembly ... 27
223728 1Y/ 1o (o | L= T8 =T U] o] Yo SRS 29
4.3 Middle/Rear drive shaft assembly ............cccoiiiiiiiiiiiiiii e 31

5.CoNtrol System...........cooviiiiiiiiii e ———— 33

6. Hydraulic Steering System ..............cccoiiii 35
6.1 Hydraulic steering gear assembly...........ccocceeeiiiiiniiiiiieeeeeeeeeeeeeeeeees 41
6.2 Left steering CyliNAer........c.ueiiiiiii e 43
6.3 Right steering Cylinder............ooooriiiieier e, 47

7. Implement Hydraulic System(CDMB835EV.00I).........ccccovvviivieiiiinenenn. 51
Implement Hydraulic System(CDMB835EX.00I)..........ccccccvvvveereenennnnn. 61
7.1 Pilot control assembly(CDMB835EV.00I).........cccoiviiiiiiiiiiieeiiieenn. 73
7.1 Pilot control assembly(CDMB835EX.001)..........cccceeiiiiiiiiiiieeeeeeeeen, 77
7.2 Bucket automatic set level device assembly ..........ccccociieiiiinnenn. 81
7.3 Boom lifting limit device assembly ..........ccccceeeveeeiiiiiiiiceeee e, 83
7.4 Third pipeline assembly(CDMB835EV.00I)........ccccovieeiiiiiiieeeeien, 85
48 T I 037 T LT R 89
T.6 Left CYIINEr ... 93

8. Service Brake System ...............ccccoiiiiii 97
8.1 Front booster pipeline installment assembly...................ccooo 97

8.2 Brake valve pipeline installment assembly.........cccccooeviiiiii, 99

8.3 Rear booster pipeline installment assembly................cccoiiiie. 101
8.4 Air cylinder pipeline installment assembly..........cccccceeiiiiiiiiiinineeenenn. 103
8.5 Air cylinder installment assembly..........cccciiiiiiiii e, 105

9. Emergency And Parking Brake System ...................ccooviiiiiiiieeneee, 107
10. Frame System(CDMB835EV.001).........coooiiiiiiiiiiiiieieeee e, 109
Frame System(CDMB835EX.001)......cccceeeiiiiiiiiiiiiiiiiiie e 117

11. Implement System ... 125
11.1 BUCKEt @SSEMDIY .o 129
12.Cab System ... 131
13. Out Panel System ... 143
13.1 Hood @ssembly .......oooi e 145
13.2 Counter weight assembly .............vvviiiiiiiee e 151
13.3 Fuel tank @ssembly...........ooooi i, 155
13.4 Hydraulic tank assembly........cccceviiiiiiiiiiieee 159
14. Electrical System................ e 163
14.1 Electrical wiring of cab.........ccccevviieiiiiii e, 165
14.2 Electrical wiring of frame............cccooiiiiiiiii e 169
14.3 Electrical wiring of engine............ccevvieiiiiiiiiiiiiieeeece e 171
14.4 Electrical wiring of 0il tank...........ooooiiiiiiii e 173
14.5 Electrical wiring of counter weight............ccccccvvveeiiiiiiiiiiieeeeeee, 175
14.6 Electrical wiring of transmission..............oooiiiii 177
14.7 Electrical wiring of scrubber.............cccoveivie 179
14.8 Front wiper assembly ... 181
14.9 Rear wiper assembIy ........ooooiiiiiiiiiiiiiciie i 183
14.10 Stand-alone IP assembly ... 185
14.11 Air condition asSembBIY..........uuuuuuiiiiiiiieie e 187
14.11.1 Evaporator assembly..........cooiiiiiiiiiiiiee e 189
14.11.2 Condenser assSemMbBIY.........cceiviieeieiiiicciiiieeeee e 195

14.12 Central control DOX..........oooiiiiiiiiccccceee e, 197
15, TOOI KIt e e e e et 199




Contents

16. Greasing Points Indication Layout.............ccccooiiiieiiiiiinieec e, 205
17. List of Vulnerable parts of the engine..............ccoeoviiiiiiiiiiii e, 206
18. Spare parts manual for transmission(ZL30E.SGV).........ccccvveverinnnenn. 207
19. Spare parts manual for axle(LG30F-11)............ccooviiiiiiiiiiiiiieeee e, 237

20. Hydraulic Principle Diagram...........ccccceeiiiiiieeiiiieee e 257




l.onl(l—nG p: o LML &% DIESEL ENGINE SYSTEM
1 L&l 24t DIESEL ENGINE SYSTEM (30801900160)

/
O
1 —
/ :
=i N\
N i \3
e h J 4
0 o :
© © g 7
K oo gt eOe .
e .
L0, @) et = /
=3 \ )
A 7
- /
0]
©




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1 25l &% DIESEL ENGINE SYSTEM (30801900160)

FFs i H K i HE FES / %1
ltem Code Part Description Specification | Qty Original NO./Remarks

1 Bl H A Radiator compontents 1 > ]3

2 BEHES H A4 Intake and exhaust compontents 1 o D 7

3 17272005540 | fiK%&25%1250 Hose 25x1250 1 Q/(HG4)JG20

4 56171003201 % 4 d40 (25~40) Hoop d40(25~40) 2 JB/T8870

5 30801100991 VHIT TR0 Lk Throttle operation assembly 1 e D 11

6 priCIM RS QOil in-out compontents 1 2> ]13

7 BB Suspension components 1 >[_]15

8 30801101069 | ZEympl K4 Diesel water outlet hose 1 %M. Optional

9 17101000512 | #has sk Radiator assembly 1 %M Optional

10 17272011474 | BRE AR Hose assembly 1 M Optional

11 17272012270 | R4 B Hose assembly 1 L Optional

12 17272012341 | BE EAL Hose assembly 1 L Optional

13 17272012340 | [R5 BAL Hose assembly 1 %R Optional




-
LONKING 72X syl 24 DIESEL ENGINE SYSTEM

1. 1 #4404+ RADIATOR COMPONTENTS




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1. 1 ##éH 4+ RADIATOR COMPONTENTS

FFs i K i HE FES / %1
Item Code Part Description Specification | Qty Original NO./Remarks

1 51421110115 | #F[EE12 Washer 12 4 GB/T97.1

2 51401110107 | #¥[E[12 Washer 12 4 GB/T93

3 51204111614 BEFEM12x50 Bolt M12 x 50 8.8 4 GB/T5783

4 60911011169 | K 10%320 Hose 10 x 320 1 Q/(HG4)JG20

5 56171001301 | ME4iEd20(12~20) Hoop d20(12~20) 4 | JB/T8870

6 60911011452 | Jk#22x1200 Hose 22 x 1200 1 Q/(HG4)JG20

7 56171000301 %4t d32(20~32) Hoop d32(20~32) 2 JB/T8870

8 60911011162 | k¥ 10%1350 Hose 10 x 1350 1 Q/(HG4)JG20

9 30801100390 | SEiALH /K Diesel water outlet hose 1

10 56171002701 % 4d60(40~60) Hoop d60 (40~60) 2 JB/T8870

11 60102000182 | HiFhas & Ak Radiator assembly 1

12 | 30801100420 @ =Z=EHAHASKET | Airoutlet hose 1 1

13 60911011843 | R Hoop 6

14 30801100391 | FEHAHAME | Air outlet pipe 1

15 | 30801100421 | FaHh@HAJKRE2 | Airoutlet hose 2 1

16 60911013695 | <4 Hoop 2

17 30801000071 | BRMX[FIZK =iE Air heater water return tee 1

18 30801100393 | &= H A A1 | Airinlet hose 1




-

LONKING 72 L

SEML A4 DIESEL ENGINE SYSTEM

1. 1 B3+ RADIATOR COMPONTENTS




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1. 1 #i#H 44k RADIATOR COMPONTENTS

Fs i K i HE FES / %1
Item Code Part Description Specification = Qty Original NO./Remarks

19 30801100392 | #Z=2=rhi At S 4% | Airinlet pipe 1

20 30801100394 | A hie @t ikE2 | Airinlet hose 2 1

21 30801100416 | SEymMLgEK R E Water inlet hose of engine 1

22 56171002201 | W%4Ed80(60~80) Hoop d80(60~80) 2 | JB/T8870

23 | 51204101014 | #2#=M10x20 Bolt M10x20 8.8 4 | GB/T5783

24 51401100107 | #E10 Washer 10 4 | GB/T93

25 60101101140 | X(ARJMAH)1 9% Oil cooler 1

26 | 60911011841 | JR%&57x120 Hose 57x120 1 | Q/(HG4)JG21

27 56171001001 | Hx4Ed70(50~70) Hoop d70(50~70) 2 | JB/T8870




l.onl(l—nG p: o sEiAL £ 4 DIESEL ENGINE SYSTEM
1. 2 BEHES 404 INTAKE AND EXHAUST COMPONTENTS




el %4t DIESEL ENGINE SYSTEM

LONKING 72X

1. 2 #HHFS A INTAKE AND EXHAUST COMPONTENTS

FF5 S F IR FA% HE FES / #&1E
ltem Code Part Description Specification | Qty | Original NO./Remarks

1 51204091414 | #2F£M8x40 Bolt M8x40 8.8 4 GB/T5783

2 51420090121 | #4[5[8 Washer 8 8 GB/T96.1

3 51401090107 | #.[&l8 Washer 8 8 GB/T93

4 51307000919 | #X£FM8 Nut M8 8 4 GB/T6170

5 60911014035 | i Anchor ear 2

6 60911014036 | TUEIERERE Air filter connection hose 1

7 60911012092 | i Hoop 2

8 60101101200 | & Jj4lR %48 Air filter alarm 1

9 30801000159 | S yEE#HE Air filter connection hose 1

10 | 30801100609 | ki Hoop 1

11 30801100607 | TyELHIERHE Connecting sleeve assembly of air filter 1

12 60980005594 | BN i Air filter 1

13 | 60980004769 | HH#% Muffler assembly 1

14 51307001019 | ##£FEM10 Nut M10 8 10 | GB/T6170

15 51401100107 | #FE[10 Washer 10 12 | GB/T93

16 51421100115 | #[E10 Washer 10 22 | GB/T97 1

17 51204101314 | 15#:M10x35 Bolt M10x35 8.8 6 GB/T5783

18 | 30801100555 | )k #eim i Hafic Turbocharger connecting hose 1




l.onl(l—nG p: o sEu AL £ 4 DIESEL ENGINE SYSTEM
1. 2 BEHES 404 INTAKE AND EXHAUST COMPONTENTS




ML R4 DIESEL ENGINE SYSTEM l.onl(l—nG =1
1. 2 HHES AHA INTAKE AND EXHAUST COMPONTENTS

FF5 b R Ak HE FES / #&1E
Item Code Part Description Specification | Qty |Original NO./Remarks
19 | 60911012085 | £ Hoop 1

20 30801000078 | i Hoop 1

21 30801000109 | WFge 484 | Welding of muffler support bracket 1

22 30801100463 | VHHE a8 T & Muffler lower seal gasket 2

23 51204101514 | #2#4:M10x45 Bolt M10x45 8.8 6 GB/T5783

24 51204091314 | i#£M8x35 Bolt M8%35 8.8 4 GB/T5783

25 51421090115 | #[&(8 Washer 8 4 GB/T97 .1

26 30801000184 | ZJEC RS Air filter bracket welding 1

27 60101101199 | &G Air filter 1

10



l.onl(l—nG p: o sEAL £ 4 DIESEL ENGINE SYSTEM
1.3 Wi J#H % THROTTLE CONTROL ASSEMBLY (30801100991)

11



SEL %4t DIESEL ENGINE SYSTEM

LONKING 72X

1.3 I T#EH 2 B THROTTLE CONTROL ASSEMBLY (30801100991)

FFs g P A% HE RS / #&E
ltem Code Part Description Specification Qty Original NO./Remarks

1 60200000241 | ¥ ] EEARUE A Throttle pedal assembly 1

2 51204081014 | 15#:M6x20 Bolt M6x20 8.8 5 GB/T5783

3 51401080107 56 Washer 6 5 GB/T93

4 51421080119 | #[&l6 Washer 6 4 GB/T97.1

5 51307000819 | & EEM6 Bolt M6 8 2 GB/T6170

6 30801100145 | k= %e Flexible shaft support 1

7 30801001072 |y T4 5l = A% Heater pipe joints 1

8 30801000164 | VI 13Z44EA Fixing support of flexible shaft 1

12



l.onl(l—nG p: o sEiAL £ 4 DIESEL ENGINE SYSTEM
1. 4 #EEIWZHE OIL IN-OUT COMPONTENTS

13



SEitl %248 DIESEL ENGINE SYSTEM

LONKING 72X

1. 4 #FEH A4 OIL IN-OUT COMPONTENTS

FF5 b F IR Ak HE FES / #&1E
ltem Code Part Description Specification Qty Original NO./Remarks

1 60980000158 | 41 &%} # fE Combination seal washer 12

2 17601001336 | ==-0olgfe Hollow bolt 6

3 30801000056 | Sy =1 IR Oil return hose 1

4 17601001361 | iyE#Ek Transition connector 1

5 30801000058 | &I 7% EI LML Oil inlet hose from filter to diesel engine 1

e IR

6 51204101614 | #E£M10x50 Bolt M10x50 8.8 2 GB/T5783

7 51401100107 | #&10 Washer 10 2 GB/T93

8 51421100115 | #[&10 Washer 10 2 GB/T97.1

9 60101101201 | #AJHFHIE RS Strainer assembly 1

10 30801000162 | #AJHFHIERS %23 H2 | Strainer assembly Installing bracket 1

11 51421110115 | 12 Washer 12 2 GB/T97.1

12 51401110107 | #[E12 Washer 12 2 GB/T93

13 51204111214 | iZ4£M12x30 Bolt M12x30 8.8 2 GB/T5783

14 17601001204 | d¥EH:k Transition connector 1

15 30801100608 | ity 423k Transition connector 2

16 | 30801000059 | jEif#sHIAMMAEILE = Hose from filter to fuel tank 1

14



LONKING 72T

LML A4 DIESEL ENGINE SYSTEM

1.5 &8 4H4 SUSPENSION COMPONENTS

® ’."* {
4 NPy SIS
.’@ D f =

IZ2r
9 S A
< AL 7 0 A
Q YQ—}\\‘-‘. X N Z B
LdaNSes =




SEitl %248 DIESEL ENGINE SYSTEM

LONKING 72X

1.5 & B4+ SUSPENSION COMPONENTS

Fs i Zaxii i & RES / #iE
Item Code Part Description Specification Qty Original NO./Remarks

1 51204111514 | iE:M12x45 Bolt M12x45 8.8 6 GB/T5783

2 51401110107 | #[E12 Washer 12 22 | GB/T93

3 51421110115 | #¥RE12 Washer 12 22 | GB/T97.1

4 51421140115 | #J&/18 Washer 18 4 GB/T97.1

5 51203142014 | 1E#:M18x70 Bolt M18x70 8.8 2 | GB/T5782

6 60101101128 | ZE3AL Ak Engine assembly 1

7 30801000389 | KBhHLEIAE L EE Left front bracket of engine 1

8 30801000032 | KWL 48 Engine left bracket 1

9 60980004767 | X35 LA Fan assembly 1

10 30801000034 | KahilA 28 Engine right bracket 1

11 51204111714 | 1E#:M12x55 Bolt M12x55 8.8 10 | GB/T5783

12 60101100715 | KBHLETIE 25 Front shock absorber of engine 4 ( EA-160 )

13 51203141814 | iE#:M18x60 Bolt M18x60 8.8 2 GB/T5782

14 51204111214 | #%#£M12x30 Bolt M12x30 8.8 6 | GB/T5783

15 30801000393 | K BhHLA i S 4¢ Engine right front bracket 1

16



A% 541 TORQUE CONVERTER SYSTEM

2 Z4E 3% %24 TORQUE CONVERTER SYSTEM (30802900036)

LONKING 72T

17



BHiak %24 TORQUE CONVERTER SYSTEM

LONKING 72X

2 38 24 TORQUE CONVERTER SYSTEM (30802900036)

FF5 b R FA% HE FES / &7
Item Code Part Description Specification | Qty |Original NO./Remarks

1 51307000919 | #X£FM8 Nut M8 8 4 GB/T6170

2 51401090107 | #4[5[8 Washer 8 4 GB/T93

3 51421090115 | #4[5[8 Washer 8 8 GB/T97.1

4 51204091314 | #2f£M8x35 Bolt M8x35 8.8 4 GB/T5783

5 60202010012 | X AS & 2 QOil filter of transmission and torque converter 1

6 17601001238 | ik Transition connector 2

7 60202000029 | AZHE &% sk B Torque converter assembly 1

8 51401100107 | #[E10 Washer 10 14 | GB/T93

9 51139220405 | #2%£TM10%30 Screw M10x30 8.8 2 GB/T70.1

10 16804040000 | h#%H Gear pump assembly 1

11 17601001627 | i) Hk Transition connector 1

12 17601001626 | )& Hzk Transition connector 1

13 17405000001 | bAEZ04H AR Upper drive shaft assembly 1 o[_]21

14 51342000419 | #Z£M12x1.5 Nut M12x1.5 8 8 GB/T889.2

15 51207111314 | #2F£M12x1.5%35 Bolt M12x1.5%x35 8.8 4 GB/T5786

16 17601001322 | ik Transition connector 3

17 56148112703 | #8527 Washer 27 4 JB/T1002

18 56171000301 | Mx4Ed32(20~32) Hose clamps d32(20~32) 4 | JB/T8870

18




A% 541 TORQUE CONVERTER SYSTEM

2 A 4E 3% 24 TORQUE CONVERTER SYSTEM (30802900036)

LONKING 72T

19



BHiak %24 TORQUE CONVERTER SYSTEM

LONKING 72X

2 38 24 TORQUE CONVERTER SYSTEM (30802900036)

FF5 b R FA% HE FES / &7
Item Code Part Description Specification | Qty |Original NO./Remarks

19 60911010176 | % Hose 1

20 30893900110 | WEIEAE Steel pipe welding 1

21 | 60911010164 | % Hose 1

22 17601001239 | iy sk Transition connector 1

23 51207111414 | #2F£M12x1.5%40 Bolt M12x1.5%40 8.8 4 GB/T5786

24 17601001249 | ibyFHzsk Transition connector 1

25 17601001243 | ik Transition connector 1

26 51204101314 | #2#£M10x35 Bolt M10%35 8.8 12 | GB/T5783

27 56213000101 | S| HK-13 Washer K-13 10 8 ASME B18.21.1
28 51900000902 | #%#23/8-16UNC-2Ax7/8 Bolt 3/8-16UNC-2Ax7/8 10.9 8 ANSIB1.1

29 17272008275 | & LK Hose assembly 1

30 17272008277 | 5 Mk Hose assembly 1

31 17272004114 | & Bk Hose assembly 1

32 17272008276 | k& Mk Hose assembly 1

33 17272004115 | JRE& Bk Hose assembly 1

34 17272007984 | Ji i ik Hose assembly 1

35 17272008274 | k& Mk Hose assembly 1

36 17601001618 | ik Transition connector 2

20




A% 541 TORQUE CONVERTER SYSTEM

2.1 b4&5h3 e . UPPER DRIVE SHAFT ASSEMBLY (17405000001)

LONKING 72T

-

/
,W
=

21



BHiak %24 TORQUE CONVERTER SYSTEM

LONKING 72X

2.1 _F4&5hH S B UPPER DRIVE SHAFT ASSEMBLY (17405000001)

FFs S E Fkz HE RS / #&E
Item Code Part Description Specification Qty Original NO./Remarks

1 37423000023 | "M% X Flange yoke 2

2 67426000010 | k4 Circlip 8

3 67450000006 | FHhE K Cross axle assembly ®33x93 2

4 67465000011 | EF X4 Cover of bushing fork 1

5 37421000016 | B X Bushing fork 1

6 56201000101 THAM6 Oil cup M6 1 JB/T7940.1

7 67411000016 | ZHEH P E LK Seal jacket assembly 1

8 37456000053 | fehdih X Spline shaft yoke 1

22




LONKING 7 T A4 %% TRANSMISSION SYSTEM
3 T %24 TRANSMISSION SYSTEM (30803900055)

23



AR H 4 245 TRANSMISSION SYSTEM

LONKING 72X

3 A i#FH %4 TRANSMISSION SYSTEM (30803900055)

Fs G ZR P & FRES / &
Item Code Part Description Specification Qty Original NO./Remarks

1 51204091014 | iH#:M8x20 Bolt M8x20 8.8 1 GB/T5783

2 51401090107 | #|%(8 Washer 8 1 | GB/T93

3 51421090115 | #[&8 Washer 8 1 | GB/T97.1

4 16280300120 | AF 4 MK Gearbox assembly 1 | ZL30E.5GV o|_] 207

) 51203132714 | IXkM16x110 Bolt M16x110 8.8 4 GB/T5782

6 30803100058 | & Rubber pad 2

7 51421130115 | #[E[16 Washer 16 4 GB/T97.1

8 51341000919 | #2EM16 Nut M16 8 4 | GB/T889.1

24



-

LONKING 72 L

IRENHF 245 AXLE SYSTEM

4 IRFNH % 48 AXLE SYSTEM (30804900055)

25



IXEhHr 5248 AXLE SYSTEM

LONKING 72X

4 IR R 58 AXLE SYSTEM (30804900055)

FFs Zh Z K FA% HE RES / #iE
Item Code Part Description Specification | Qty Original NO./Remarks
1 51209153014 | #Z22M24%x240 Bolt M24x240 8.8 8 GB/T5784
2 16480305090 | f5IRANHF AL Rear axle drive assembly 1 LG30F.04000A-1II ﬁ>D 237
3 | 60205000005 | #:f4 Tires 4 | GB/T2980
4 17409000001 w1/ J A% Bl AR R Middle/rear drive shaft assembly 2 21|31
5 51342000620 | #Z2HFM14%1.5 Nut M14%x1.5 10 24 | GB/T889.2
6 51207123118 | #ZfM14%x1.5%42 Bolt M14x1.5%x42 10.9 20 | GB/T5786
7 17401000002 | RFifLzhEh ek Front drive shaft assembly 1 o] 27
8 51209153114 | 12#:M24x280 Bolt M24x280 8.8 8 GB/T5784
9 30804000032 | #izhes Ry HfE 4 Right protective plate welding of brake device 1
10 51357001119 | #Z2£FM24 Nut M24 8 16 | GB/T889.1
11 16480300110 | RFiERBNHF AL Front drive axle assembly 1 LG30F.04000AIl =[_] 237
12 30804000031 | #l|zh % (9 MR 154 Left protective plate welding of brake device 1
13 | 30804000035 | #:HEM Rim assembly 4
14 51421130115 | #pE[16 Washer 16 4 GB/T97.1
15 51401130107 | #pE[16 Washer 16 4 GB/T93
16 51204133314 | 12f£M16x50 Bolt M16x50 8.8 4 GB/T5783
17 17402000001 F R S AR R Midship mounting assembly 1 1] 29
18 51207121818 | #Ef£M14x1.5%60 Bolt M14x1.5%60 10.9 4 GB/T5786

26



-
LONKING 721 IRENHF 2 8c AXLE SYSTEM

4 1 Fif&3hH S B FRONT DRIVE SHAFT ASSEMBLY (17401000002)

27



IRZN T 248 AXLE SYSTEM

LONKING 72X

4.1 Fif&3h% & & FRONT DRIVE SHAFT ASSEMBLY (17401000002)

FFs i ey i FAZ HE FES / &E
Item Code Part Description Specification Qty Original NO./Remarks

1 37423000022 | "z Y Flange yoke 45 2 | LGC30FQ-023

2 67426000009 | ML pE Spring washer 8 LGC30FQ-026

3 67450000004 | +FHh AR Spider assembly ®39 x 118 2 EQ140-II

4 67465000010 | &% Y% Bushing yoke cover 1 LGC30FQ-065

5 56201000101 | yhiff Oil cup M6 1 JB/T7940.1

6 37421000001 | & X Bushing yoke 45 1 CDMC833Q-021

7 67411000015 | Z3E LSRR Sealing sleeve assembly 1 LGC30FQ-011

8 37416000001 e =k Spline axon 1 CDMCB833Q-016

9 67419000015 | #l%& Shaft pipe ®89 x 4 x 178 1 LGC30FQ-019

10 37418000013 | Jgja)f5 ™ Universal plate 45 1 LGC30FQ-018

28



-
LONKING 721 IRENHF 2 8c AXLE SYSTEM

4.2 18] 527 MIDDLE SUPPORT (17402000001)

29



UXENHF 2 8; AXLE SYSTEM l.onl(l—nG p 2 -

4.2 H[E]3Z#& MIDDLE SUPPORT (17402000001)

FFs Zh ey i FAZ HE FES / #%E
Item Code Part Description Specification Qty Original NO./Remarks

1 37504100101 T R Nut M27 x 1.5 2 LGC30FZZ-041

2 30615100823 | #u[ Washer ®27 x 5 2 LGC30FZZ-042

3 37490000003 2 Flange 45 2 LGC30FZZ-111

4 56177012801 | =4} pH Sealing ring FB62 x 93 x 12 1 GB/T13871.1

5 51203091214 | 2% Bolt M8 x 30-8.8 12 | GB/T5782

6 51401090107 | #u[E Washer 8 12 | GB/T93

7 30810101542 | #hk s Bearing cover 2 | LGC30FZZ-092

8 52198021301 K Bearing 6210 2 GB/T276

9 51512101605 | 44 Pin 5x40 2 GB/T91

10 37491000007 | =7k e Support seat 1 LGC30FZZ-091

11 56201000301 AR Oil cup M10 x 1 1 JB/T7940.1

12 37416000034 | Fratkh Spilne shaft 1 LGC30FZZ-016

30




-

LONKING 72 L

IRENHE %245 AXLE SYSTEM

4.3 11/ J5&3h% 5 B MIDDLE/REAR DRIVE SHAFT ASSEMBLY (17409000001)




IRZN T 248 AXLE SYSTEM

LONKING 72X

4.3 1/ J5 & 5% = B MIDDLE/REAR DRIVE SHAFT ASSEMBLY (17409000001)

FFs by E Fkz HE RS / #&E
Item Code Part Description Specification Qty Original NO./Remarks

1 37423000022 | "M%z X Flange yoke 2

2 67426000009 | 44 Circlip 8

3 67450000004 | -FhhE K Cross axle assembly ®39x118 2

4 67465000012 | &% X Cover of bushing fork 1

5 37421000002 @ EEX Bushing fork 1

6 56201000101 JHAFEM6 Oil cup M6 1 JB/T7940.1

7 67411000017 | #HPELDK Seal jacket assembly 1

8 37456000001 | fefadh X Spline shaft yoke 1

32




lom(l'm: p: o FYR AR 9\ 24 ELECTROHYDRAULIC SPEED CONTROL SYSTEM
5 R EEI R4 ELECTROHYDRAULIC SPEED CONTROL SYSTEM (30805900050)

Y

S e

33



FH AR T 5245 ELECTROHYDRAULIC SPEED CONTROL SYSTEM

LONKING 72X

5 25\ R 4 ELECTROHYDRAULIC SPEED CONTROL SYSTEM (30805900050)

FFs Zh K FAZ HE FES / %
Item Code Part Description Specification Qty Original NO./Remarks

1 60207010009 | M T4 Control handle 1

2 60404010619 | LK Control harnwss 1

3 60403010080 | Aruif=ii|ds Transmission control units 1

4 51421070115 | #pE5 Washer 5 4 GB/T97.1

5 51401070107 | #pE5 Washer 5 4 GB/T93

6 51158170804 | 15%TM5x25 Screw M5 x 10 4.8 4 GB/T818

34



l.onl(l—nGZEI W E 24 HYDRAULIC STEERING SYSTEM
6 # W& &4 HYDRAULIC STEERING SYSTEM(30806900101)

Connecte the oil inlet joint of return oil pipe of hydraulic tank

INSTALLATION ASSEMBLY OF STEERING GEAR&PRIORITY VALVE

35



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6 #a W JE 2% HYDRAULIC STEERING SYSTEM(30806900101)

FFs S KR A% HE FES / %
ltem Code Part Description Specification | Qty Original NO./Remarks

1 51401100107 | #[E10 Washer 10 2 | GB/T93

2 17601001231 | ik Transition connector 4

3 30806000209 | 4=yl HE FIHL Hydraulic steering gear 1| o[_]41

4 17601001228 | IiE#Hk Transition connector 3

5 51204111314 | 1%:M12x35 Bolt M12x35 4 GB/T5783

6 51401110107 | #H[E12 Washer 12 4 | GB/T93

7 51421110115 | #E12 Washer 12 4 GB/T97 .1

8 17272008265 | J% MR Hose assembly 1

9 17272008269 | [ Bk Hose assembly 1

10 17272008270 | J%& Bk Hose assembly 1

11 17601001603 | IiEHk Transition connector 1

12 60304000044 | 4G IR AL Priority valve assembly 1

13 51203102614 | ##:M10x100 Bolt M10%x100 8.8 2 | GB/T5782

14 17272008266 | R K Hose assembly 1

36



l.onl(l—nGZEI W E 24 HYDRAULIC STEERING SYSTEM
6 # W& &4 HYDRAULIC STEERING SYSTEM(30806900101)

Connecte the L oil inlet joint of steering device

Connecte the R oil inlet joint of steering device

STEERING CYLINDER UNITS

37



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6 #a W JE 2% HYDRAULIC STEERING SYSTEM(30806900101)

FFs S K HR A% HE FES / &1
Item Code Part Description Specification | Qty Original NO./Remarks

1 16608029540 | L PBO/D45 Cylinder ®80/d45 1 ] 47

2 17272011409 | 4 MK, Hose assembly 2

3 16608029550 | jHKiLDP8O/P45 Cylinder ®80/$45 1 2 _]43

4 17272012001 | iR AL Hose assembly 1

5 17272012234 | [RE K, Hose assembly 1

6 51307001019 | #&EEM10 Nut M10 8 1 GB/T6170

7 51401100107 | #JE10 Washer 10 3 GB/T93

8 51421100115 | #}&10 Washer 10 3 | GB/T97.1

9 30807100959 | &%k Tube clip 1

10 51204102014 | #E#£M10x70 Bolt M10x70 8.8 1 GB/T5783

11 51204101114 | #Z#£M10x25 Bolt M10x25 8.8 2 GB/T5783

12 30806100333 | & [ E MR Fixing plate of pipe clamp 1

38




l.onl(l—nGZEI W E 24 HYDRAULIC STEERING SYSTEM
6 # W& &4 HYDRAULIC STEERING SYSTEM(30806900101)

Connecte the oil inlet of priority valve

PN
‘ ~

14

13

Connecte the oil outlet joint of Hydr%ank
A
N3

STEERING PUMP UNITS

39



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6 #a W JE 2% HYDRAULIC STEERING SYSTEM(30806900101)

FF5 S K HR A% HE EES / &k
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51288111304 | iHFEM12x35 Bolt M12x35 8.8 4 GB/T898A

2 51401110107 | #PE12 Washer 12 8 GB/T93

3 51307001119 | ##HEEM12 Nut M12 8 4 GB/T6170

4 60922010004 | & A Seal gasket 1

5 60301000260 | Uift% sk Gear pump assembly 1

6 56900001001 | OJZ[¥37.69%3.53 0O-ring37.69%3.53 3 AS568

7 30893900529 | WEIEA Steel pipe welding 1

8 30807100834 | JE#k Press plate 2

9 51401100107 | #J&10 Washer 10 8 GB/T93

10 51203101914 | M 10x65 Bolt M10x65 8.8 4 GB/T5782

11 17272012233 | % ok Hose assembly 1

12 51204101314 | 12#M10%35 Bolt M10%35 8.8 4 GB/T5783

13 17272008268 | % S AL Hose assembly 1

14 51204111314 | i2fEM12x35 Bolt M12x35 8.8 4 GB/T5783

15 17601001220 | ihiE+Ek Transition connector 1

16 56900001104 | OJ¥[E147.22x3.53 O-ring 47.22x3.53 1 AS568

40




LONKING 72T B[ £ % HYDRAULIC STEERING SYSTEM
6.1 B EFE HHLE M HYDRAULIC STEERING GEAR ASSEMBLY(30806000209)

41



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.1 W E# AHL A HYDRAULIC STEERING GEAR ASSEMBLY(30806000209)

Fs i ZHR g HE FES / #&iE
Item Code Part Description Specification | Qty Original NO./Remarks

1 60305000041 | 4 ¥EHFIHL Hydraulic steering gear 1

2 30806101181 R R Adjusting pad 2

3 51401100107 P10 Washer 10 4 GB/T93

4 51204101214 | #FM10x30 Bolt M10x30 8.8 4 GB/T5783

5 51421100115 | #FE[10 Washer 10 4 GB/T97 1

6 60405050003 | J7[Al#E SR Steering wheel assembly 1

42



LONKING 72T B FIUE %4 HYDRAULIC STEERING SYSTEM
6.2 £ M EL LEFT STEERING CYLINDER (16608029550)

43



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.2 £ ¥ &L LEFT STEERING CYLINDER (16608029550)

FFs ZRhs K g HE FES / &4
Item Code Part Description Specification Qty Original NO./Remarks

1 36608090190 | #hi& Shaft sleeve 1 ZL40-630006B

2 56186001101 [ 2k BE 40x50%4 Scraper seal 40x50x4 2

3 36608040860 | yEZEAT Piston rod 1 ZL.30-630001A

4 56900003003 | OJ¢[E44.04%3.53 O-ring 44.04x3.53 1 AS568

5 36608020110 | j&F% Piston 1 ZL.30-630005B

6 56199002701 YK IR T5%80%9.7 Support ring 75x80%9.7 2

7 56189002201 75 3222 45 /B 80%64.5%6.3 Piston seal 80%64.5x6.3 1

8 36608011740 AR Left cylinder 1 Z1.30-631000C L

9 51453500107 | 470 Retaining ring 70 1 GB/T894.1

10 36608080020 | #f Ring 1 ZL.30-630002B

1" 36608110010 | sagERY Spring retainer 1 Z1.30-630003

12 36608030310 S2mE Guide sleeve 1 ZL30-630004B

13 56185000401 [ 20> [El45%53%6 Scraper seal 45x53x6 1

14 56187000801 Iy FH 22 4} FEl 45%60%12.5 Shaft seal ring 45x60%12.5 1

15 56188001302 | ZZipE45%60.5%6.3 Buffer ring 45x60.5x6.3 1

16 56199002201 W &3 45%50%9.7 Support ring 45x50%9.7 2

17 56900005403 | OJ¥[E69.22%5.33 O-ring 69.22x5.33 1 AS568

18 51451460107 | $4[E 62 Retaining ring 62 2 GB/T893.1

44




LONKING 72T [ %% HYDRAULIC STEERING SYSTEM
6.2 £ ¥ W&l LEFT STEERING CYLINDER (16608029550)

45



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.2 £ ¥ &L LEFT STEERING CYLINDER (16608029550)

FFs ZRhs K g HE FES / &4
Item Code Part Description Specification Qty Original NO./Remarks
19 52555000401 | il GE40ES-C3 | Joint bearing GE40ES-C3 1 | JB/T8879
20 51106211407 | #24£TM8%16 Screw M8x16 1 GB/T77
21 52900000502 | £4¥k6 Steel ball 6 1 GB/T308
36608990540 | #=Fi4y Seal bag 1 ZL30-630000C

46



l.onl(l—nGZEI W E 24 HYDRAULIC STEERING SYSTEM
6.3 % AL RIGHT STEERING CYLINDER (16608029540)

47



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.3 f¥% il RIGHT STEERING CYLINDER (16608029540)

FFs ZRhs K g HE FES / &4
Item Code Part Description Specification Qty Original NO./Remarks

1 36608090190 | #hi& Shaft sleeve 1 ZL40-630006B

2 56186001101 [ 2k BE 40x50%4 Scraper seal 40x50x4 2

3 36608040860 | yEZEAT Piston rod 1 ZL.30-630001A

4 56900003003 | OJ¢[E44.04%3.53 O-ring 44.04x3.53 1 AS568

5 36608020110 | j&F% Piston 1 ZL.30-630005B

6 56199002701 YK IR T5%80%9.7 Support ring 75x80%9.7 2

7 56189002201 75 3222 45 /B 80%64.5%6.3 Piston seal 80%64.5%6.3 1

8 36608011750 | ikt Cylinder right 1 ZL.30-631000C R

9 51453500107 | 470 Retaining ring 70 1 GB/T894.1

10 36608080020 | #f Ring 1 ZL.30-630002B

1" 36608110010 | sagERY Spring retainer 1 Z1.30-630003

12 36608030310 S2mE Guide sleeve 1 ZL30-630004B

13 56185000401 [ 20> [El45%53%6 Scraper seal 45x53x6 1

14 56187000801 Iy FH 22 4} FEl 45%60%12.5 Shaft seal ring 45x60%12.5 1

15 56188001302 | ZZipE45%60.5%6.3 Buffer ring 45x60.5x6.3 1

16 56199002201 W &3 45%50%9.7 Support ring 45x50%9.7 2

17 56900005403 | OJ¥[E69.22%5.33 O-ring 69.22x5.33 1 AS568

18 51451460107 | $4[E 62 Retaining ring 62 2 GB/T893.1

48




LONKING 72T B[ £ % HYDRAULIC STEERING SYSTEM
6.3 A% A fL RIGHT STEERING CYLINDER (16608029540)

49



Wk R4 HYDRAULIC STEERING SYSTEM

LONKING 72X

6.3 f¥ il RIGHT STEERING CYLINDER (16608029540)

FFs ZRhs K g HE FES / &4
Item Code Part Description Specification Qty Original NO./Remarks
19 52555000401 | 754K GE40ES-C3 | Joint bearing GE40ES-C3 1 | JB/T8879
20 51106211407 | #24£TM8%16 Screw M8x16 1 GB/T77
21 52900000502 | £4¥k6 Steel ball 6 1 GB/T308
36608990540 | #=Fi4y Seal bag 1 ZL30-630000C

50



LONKING 72X

TAEWE &S IMPLEMENT HYDRAULIC SYSTEM

7 TH/EWE &S IMPLEMENT HYDRAULIC SYSTEM (30807900303)

3 Connectthe priority valve by pass port

USE FOR CDM835EV.001 WHEEL LOADER




TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TAEWE &4 IMPLEMENT HYDRAULIC SYSTEM (30807900303)
FFs i K A% HE FES / #&¥E
ltem Code Part Description Specification | Qty | Original NO./Remarks
1 51401100107 | #[FE10 Washer 10 28 GB/T93
2 51421100115 | #[E10 Washer 10 6 GB/T97 1
3 56900000401 OJ¥[8132.92x3.53 O-ring 32.92x3.53 1
4 51204101114 | #E#M10x25 Bolt M10x25 8.8 4 GB/T5783
5 51204101314 | #ZF2M10%35 Bolt M10x35 8.8 22 | GB/T5783
6 17601001218 | #£=2%k Flange clip 2
7 56900001001 | OJ¥[E37.69%3.53 O-ring 37.69%3.53 3
8 51204111314 | #E#4:M12x35 Bolt M12x35 8.8 8 GB/T5783
9 51401110107 | #E12 Washer 12 11 GB/T93
10 17601001220 | ¥:>=k Flange clip 2
1 17272011483 | JE& S Hose assembly 1
12 56900001101 OJ¥FEl47.22%3.53 O-ring 47.22x3.53 2
13 51203113214 | #E#4M12x160 Bolt M12x160 8.8 1 GB/T5782
14 30806100206 | ik Press plate 1
15 30807100362 | JE#k Press plate 1
16 30807000631 | MHEEE Steel pipe welding 1
17 17272012529 | IR EK Hose assembly 1
18 | 30807000368 | & =HEE M ALK Third pipeline assembly 1 2>[_] 85

52




LONKING 72X

TAEWE &S IMPLEMENT HYDRAULIC SYSTEM

7 TEWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900303)

Connect the priority valve by pass port

USE FOR CDM835EV.001 WHEEL LOADER




TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TYEWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900303)

FFs i K A% HE FES / #&¥E
ltem Code Part Description Specification | Qty | Original NO./Remarks

19 60304000037 | Wi (=5 Hydraulic control multi-way valve 1

20 30807000539 | sl Mk, Piolt control assembly 1 o D 73

21 51203113114 | #Z#M12x180 Bolt M12x180 2 GB/T5782

22 51421110115 | #[E12 Washer 12 3

23 51307001119 | #ELEM12 Nut M12 3 GB/T6170

24 17272008271 | IR MRk Hose assembly 4

25 30893900120 AE RS Steel pipe welding 1

26 30893900119 | W& Steel pipe welding 1

27 30807101264 J=E=3 Angle iron 1

28 30807101265 | itk Lockplate 1

29 51307001019 | #ELEM10 Nut M10 4 GB/T6170

30 51203102614 | #%#:M10x100 Bolt M10x100 2 GB/T5782

31 30807100260 | 432 %HRk Press plate of pipe clamp 2

32 30807100259 | #4 M sk Pipe clamp 1

33 30807100424 [ 58 W Fixing plate 1

54



LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7 TAEW & %% IMPLEMENT HYDRAULIC SYSTEM (30807900303)

USE FOR CDM835EV.001 WHEEL LOADER

55



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TAEWE &4 IMPLEMENT HYDRAULIC SYSTEM (30807900303)

Fs i K A% HE FES / #&¥E
ltem Code Part Description Specification | Qty | Original NO./Remarks

1 51204101014 | #EF:M10%20 Bolt M10x20 8.8 6 GB/T5783

2 51401100107 | #[&10 Washer 10 22 | GB/T93

3 51421100115 | #[FE[10 Washer 10 4 GB/T97.1

4 51204101214 | #E#:M10x30 Bolt M10%30 8.8 16 GB/T5783

5 51204091214 | 1Z#:M8x30 Bolt M8x30 8.8 2 GB/T5783

6 56900000201 | OJi[£24.99%3.53 O-ring 24.99%3.53 4

7 30893900295 | WEIRE Steel pipe welding 1

8 30807100190 | ZhfEHLEE H & & & Boom cylinder inlet/outlet pipe clip 4

9 51421090115 | #[E[8 Washer 8 2 GB/T97.1

10 51401090107 | #[E8 Washer 8 2 GB/T93

11 51307000919 | #ZLEMS8 Nut M8 8 2 GB/T6170

12 30807100363 | &*k Tube clip 2

13 30893900292 | MEIEA Steel pipe welding 1

14 16608062340 | JHGLD125/D70 Oil tank ®125/®70 2 2[_] 93

15 30893900293 | HEEE Steel pipe welding 1

16 30893900294 | WEIHEE Steel pipe welding 1

17 30807000157 | ZEHL CHELE MK, The support frame of boom cylinder 2

56



LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7 TAEW & %% IMPLEMENT HYDRAULIC SYSTEM (30807900303)

/

13 Mounted on the top of front frame side box

A WO N

USE FOR CDM835EV.001 WHEEL LOADER

57



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TEWE R4 IMPLEMENT HYDRAULIC SYSTEM (30807900303)
FF5 IRig H R g HE FES / &7FE
ltem Code Part Description Specification | Qty | Original NO./Remarks
1 51204101014 | #EF:M10%20 Bolt M10x20 8.8 2 GB/T5783
2 51401100107 | #¥[FE[10 Washer 10 30 | GB/T93
3 51421100115 | #[FE[10 Washer 10 6 GB/T97 .1
4 30807000520 | & puhET R4 4E S | Welding of guard shield of bucket cylinder 1
5 30807000538 | 3l HFCFREE AR | Bucket automatic set level device assembly 1 2] 81
6 51204101214 | #EFM10%30 Bolt M10x30 8.8 22 | GB/T5783
7 30807100264 | JEAHR Press plate 1
8 17272008272 | W& S Hose assembly 2
9 56900000401 OJF [£32.92x3.53 O-ring 32.92x3.53 4
10 16608064540 | L P140/D80 Oil tank ®140/80 1 5 D 89
11 17601001217 | £k Flange clip 3
12 30893000414 | HEHEE Steel pipe welding 1
13 | 30807000540 | FhER{r%EE Boom limit device 1 | =183
14 30893000413 | MHEIEA Steel pipe welding 1
15 51204101314 | #2FM10x35 Bolt M10x35 8.8 8 GB/T5783
16 17601001218 | afiEH:k Transition connector 2
17 56900001001 OJE [€37.69%3.53 O-ring 37.69x3.53 2
18 56145008301 OJ [€30%3.55 O-ring 30x3.55 1

58




LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7 TAEW & %% IMPLEMENT HYDRAULIC SYSTEM (30807900303)

USE FOR CDM835EV.001 WHEEL LOADER

59



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TAEME R4 IMPLEMENT HYDRAULIC SYSTEM (30807900303)

Fs ] R g HE FES / &1
Item Code Part Description Specification | Qty | Original NO./Remarks
19 30893000602 | 4MEHEES Steel pipe welding 1
20 30807100622 | JEHR Press plate 2

60



l.onl(l—nGZEI TAEWIE &4 IMPLEMENT HYDRAULIC SYSTEM
7 TAEWEERY IMPLEMENT HYDRAULIC SYSTEM (30807900316)

Connect the deversion port of the priority valve

USE FOR CDMS835EX.00l WHEEL LOADER

61



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TAEWE &4 IMPLEMENT HYDRAULIC SYSTEM (30807900316)
FFs i HHR A% HE FES / #&¥E
Item Code Part Description Specification | Qty | Original NO./Remarks
1 51401100107 | #JE10 Washer 10 28 GB/T93
2 51421100115 110 Washer 10 6 GB/T97 1
3 56900000401 OJF [£32.92x3.53 O-ring 32.92x3.53 1
4 51204101114 ZFEM10%x25 Bolt M10%x25 8.8 4 GB/T5783
5 51204101314 | i5#M10x35 Bolt M10%x35 8.8 22 GB/T5783
6 17601001218 | L=k Flange clip 2
7 56900001001 OJE [€137.69%3.53 O-ring 37.69%3.53 3
8 51204111314 | i5#M12x35 Bolt M12x35 8.8 8 GB/T5783
9 30807100362 HIE12 Washer 12 11 GB/T93
10 17601001220 | %3k Flange clip 2
11 17272011464 | K& Rk Hose assembly 1
12 56900001101 OJ¥ [€47.22x3.53 O-ring 47.22x3.53 2
13 51203113214 2FEM12x160 Bolt M12x160 8.8 1 GB/T5782
14 30806100206 | JEtRk Press plate 1
15 60300000686 | JE#Rk Press plate 1
16 30807000631 | WEIES Steel pipe welding 1
17 30807000629 | A4 MK Steel pipe assembly 1
18 17272012529 | & Bk Hose assembly 1

62




LONKING 7= X TAEWUE Z% IMPLEMENT HYDRAULIC SYSTEM
7 T/EWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900316)

Connect the deversion port of the priority valve

onnect the oil return port of the hydraulic tank

Connect the steel pipe of the boom cylinder

USE FOR CDMS835EX.00l WHEEL LOADER

63



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TEWE R4 IMPLEMENT HYDRAULIC SYSTEM (30807900316)

FF5 IRig H R g HE FES / #&iE
ltem Code Part Description Specification | Qty | Original NO./Remarks

19 60304000041 s % B D32 Multi-way Hydraulic valve D32 1

20 | 30807000560 | J&S#RAE L Piolt control assembly 1 | ol ]77

21 51203113114 B2#M12x180 Bolt M12x180 2 GB/T5782

22 51421110115 #HpE12 Washer 12 3 GB/T97.1

23 51307001119 BEEEMA12 Nut M12 3 GB/T6170

24 17272008271 | A& MK Hose assembly 8.8 4

25 | 30893900120 @ 411G Steel pipe welding 1

26 | 30893900119 | WEHEA Steel pipe welding 8 1

27 30807101264 | fEk Angle iron 1

28 30807101265 BIAR Lockplate 1

29 51307001019 BZEEM10 Nut M10 4 GB/T6170

30 51203102614 EFEM10%100 Bolt M10x100 2 GB/T5782

31 30807100260 | & LMK Press plate of pipe clamp 2

32 30807100259 | Mk Pipe clamp 8 1

33 30807100424 | [H5EMK Fixing plate 8.8 1

61



LONKING 7= X TAEWUE Z% IMPLEMENT HYDRAULIC SYSTEM
7 T/EWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900316)

USE FOR CDMS835EX.00l WHEEL LOADER




TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TEWE R4 IMPLEMENT HYDRAULIC SYSTEM (30807900316)

FF5 IRig Z R A% HE FEES / &¥E
ltem Code Part Description Specification| Qty | Original NO./Remarks
1 51204101014 B2 M10%20 Bolt M10x20 8.8 2 | GB/T5783
2 51401100107 | #10 Washer 10 38| GB/T93

3 51421100115 #HIE10 Washer 10 10 GB/T97.1
4 30807000520 | =}y ARy R 444 4R 5 Welding of guard shield of bucket cylinder 1

5 30807000538 | #::} {aEk-F3 B A | Bucket automatic set level device assembly 1 | o[_]81

6 51204101214 | #Z#:M10%30 Bolt M10x30 8.8 22| GB/T5783
7 30807100264 | LMK Press plate 1

8 17272008272 | & K Hose assembly 2

9 56900000401 OJZ1832.92x3.53 O-ring 32.92x3.53 4

10 16608064540 | JHELP140/PD80 Oil tank ©140/980 1 ﬁ>D 89

11 17601001217 | £k Flange clip 3

12 30893000396 | HEIEA Steel pipe welding 1

13 30807000540 | ZNERRAIEEE Boom limit device 1 | ©_]83

14 30807100926 [l 5 B Fixing plate 2

15 | 30893000397 | 4L Steel pipe welding 1

16 51204101314 | #E#M10%35 Bolt M10%35 8.8 8 | GB/T5783
17 17601001218 | L=k Flange clip 2

18 56900001001 OJ¥ [#37.69%3.53 0O-ring37.69x3.53 2

66




LONKING 7= X TAEWUE Z% IMPLEMENT HYDRAULIC SYSTEM
7 T/EWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900316)

USE FOR CDMS835EX.00l WHEEL LOADER

67



TAEWE 52 4tHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7 TAEME R4 IMPLEMENT HYDRAULIC SYSTEM (30807900316)

AS It E2 S A B A5 / &iE
ltem Code Part Description Specification | Qty Original NO./Remarks
19 56145008301 | OJE[30x3.55 O-ring 30%3.55 1 GB/T3452.1

20 30893000602 | HHEIEEL Steel pipe welding 1

21 51256002604 | UZYiZF:33-Zn U-bolt 33-Zn 2

22 51307001019 | #2£EM10 Nut M10 8 4 GB/T6170

68



LONKING 7= X TAEWUE Z% IMPLEMENT HYDRAULIC SYSTEM
7 T/EWEZR S IMPLEMENT HYDRAULIC SYSTEM (30807900316)

USE FOR CDMS835EX.00l WHEEL LOADER

69



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TAEMRE R4 IMPLEMENT HYDRAULIC SYSTEM (30807900316)

Fs S K A% HE FES / &4
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51204101014 | #2#:M10x20 Bolt M10x20 8.8 6 GB/T5783

2 51401100107 | #EE10 Washer 10 22 | GB/T93

3 51421100115 | #E10 Washer 10 4 GB/T97.1

4 51204101214 | #2#:M10x30 Bolt M10x30 8.8 16 | GB/T5783

5 51204091214 | 1Z2£M8x30 Bolt M8x30 8.8 2 GB/T5783

6 56900000201 | O [E24.99%3.53 O-ring 24.99%3.53 4

7 30893900117 | &L Steel pipe welding 1

8 30807100190 | zhEridh iy & ke Boom cylinder inlet/outlet pipe clip 4

9 51421090115 | #J&[8 Washer 8 2 GB/T97.1

10 51401090107 | #.[5[8 Washer 8 2 GB/T93

11 51307000919 | #Z£FM8 Nut M8 8 2 GB/T6170

12 30807100363 | &k Tube clip 2

13 30893900116 | &L Steel pipe welding 1

14 16608062340 | JHHELP125/P70 Oil tank ®125/®70 2 2[_] 93

15 30893900228 | & IEE Steel pipe welding 1

16 30893900167 | NEEES Steel pipe welding 1

17 30807000157 | wEFET LR Mk The support frame of boom cylinder 2

70



LONKING 7= X TAEWUE Z% IMPLEMENT HYDRAULIC SYSTEM
7 TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM (30807900303\30807900316)

Conected to the oil return pipe and welded steel pipe oil mouth

Connected to the lower oil port of the oil return pipe valve block

70



TAEWE R4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

7 TEWE RS IMPLEMENT HYDRAULIC SYSTEM (30807900303\30807900316)
FF5 IRig H R g HE FES / &7FE
Item Code Part Description Specification | Qty | Original NO./Remarks
1 17272011458 | & Bk Hose assembly 1
2 17272012269 | & Bk Hose assembly 1
3 51401100107 | #[E[10 Washer 10 16 | GB/T93
4 51307001019 | #EEEM10 Nut M10 8 2 GB/T6170
5 51204101114 | 1BM10%x25 Bolt M10x25 8.8 2 GB/T5783
6 30807101000 | [#H &K Fixing plate 1
7 30807101001 | #&R%E k< Pipe clamp 1
8 30807101002 | JE#tk Press plate 1
9 51204102214 | 12#:M10%x80 Bolt M10x80 8.8 2 GB/T5783
10 56900000401 OJF [£32.92x3.53 O-ring 32.92x3.53 3
11 17601001217 | =%k Flange clip 2
12 60911013717 | #3240 Wire clamp 40 1
13 51204091014 | 15:M8x20 Bolt M8x20 8.8 1 GB/T5783
14 51401090107 | #[&8 Washer 8 1 GB/T93
15 51204101214 | 12#:M10%x30 Bolt M10x30 8.8 8 GB/T5783
16 51203101914 | 1ZF2M10x65 Bolt M10x65 8.8 4 GB/T5783
17 30893000350 | WEIEA Steel pipe welding 1

72




l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.1 e 589 5 5 PIOLT CONTROL ASSEMBLY (30807000539)

0 i%i |

Connect the oil output steel pipe of pump

21
19 20\
— \ A o

@'\’@

?@*@. @\‘

-

Pilot control assembly control table

Pilot valve 1A|2B|1B|2A|2C|3A|3B
Distributingvalvela |b|c|d e | f | g

USE FOR CDM835EV.001 WHEEL LOADER

73



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.1 % S#EYHY 2B PIOLT CONTROL ASSEMBLY (30807000539)

FF5 IRig H R g HE FEES / &¥E
Item Code Part Description Specification | Qty Original NO./Remarks

1 17601001250 | ihifE#ek Transition connector 15

2 17272011819 | & Sk Hose assembly 1

3 17272012000 | IR B Hose assembly 3

4 17601001500 | iy 42k Transition connector 3

5 17272012004 | & AL Hose assembly 3

6 51204091214 | 1£#:M8x30 Bolt M8x30 8.8 2 GB/T5783

7 60922010042 | &k Rubber pad 4

8 30807100566 | &3k Tube clip 4

9 51421090115 | #H[EE8 Washer 8 4 GB/T97.1

10 51401090107 | #[E[8 Washer 8 4 GB/T93

11 51307000919 | #HEEM8 Nut M8 8 2 | GB/T6170

12 60900001335 | PRIEESANIFLAT Quick release buckle tie 7

13 17272011476 | RE AL Hose assembly 1

14 51421100115 | ##E10 Washer 10 7 GB/T97.1

15 51401100107 | #*[E10 Washer 10 7 GB/T93

16 51204101114 | #E4M10x25 Bolt M10%x25 8.8 7 GB/T5783

17 17272011418 | B Sk Hose assembly 1

18 17272009885 | R K, Hose assembly 1

74




LONKING 72X

TAEWE &S IMPLEMENT HYDRAULIC SYSTEM

7.1 59 Ak PIOLT CONTROL ASSEMBLY (30807000539)

Pilot control assembly control table

Pilot valve

1A

2B

1B

2A

2C

3A

3B

Distributing valve

a

b

Cc

d

e

f

r@)}\’@ 2
Connect the oil output steel pipe of pump

USE FOR CDM835EV.001 WHEEL LOADER

75



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

71 % F#HH) L PIOLT CONTROL ASSEMBLY (30807000539)

Fs S K A% HE FES / &4
ltem Code Part Description Specification | Qty Original NO./Remarks

19 17272012567 @ K& Bk Hose assembly 1

20 30807100624 | ALy A 2z <7 48 Mounting bracket of oil supply valve 1

21 51204091014 | 12:M8x20 Bolt M8x20 8.8 2 GB/T5783

22 | 60304000042 | i Oil supply valve 1

23 60300000131 | WFAE =Kkt S® | Double handle triple pilot valve 1

24 17601001230 | ibiEHzk Transition connector 1

76



l.onl(l—l'lG7EI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.1 589 5 5 PIOLT CONTROL ASSEMBLY (30807000560)

Fixed in the distribution valve hinge oil inlet hose

..:%

The steel pipe oil port connected to the oil outlet of the twin pump

Pilot control installation table

Priority valve 2B|1B|2A|1A|2C
Distributionvalve |a | b| c | d

USE FOR CDMS835EX.00l WHEEL LOADER

77



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.1 % F#H9) S PIOLT CONTROL ASSEMBLY (30807000560)

Fs i K A% HE FES / &4
ltem Code Part Description Specification | Qty Original NO./Remarks

1 17601001250 | ¥Rk Transition connector 15

2 17272012088 | MRE EHK Hose assembly 1

3 17272012000 | JRE &L Hose assembly 3

4 17601001500 | aiEHk Transition connector 3

5 17272012004 | KB &AL Hose assembly 3

6 51204091214 | 1%F:M8x30 Bolt M8x30 8.8 2 GB/T5783

7 60922010042 | Ik Rubber pad 4

8 30807100566 | &k Tube clip 4

9 51421090115 | 8 Washer 8 4 GB/T97 .1

10 51401090107 | 8 Washer 8 4 GB/T93

11 51307000919 | #%EEM8 Nut M8 8 2 GB/T6170

12 60900001335 | PRIEEAANIFL AT Quick release buckle tie 7

13 17272008248 | KR KK Hose assembly 1

14 51421100115 | # 10 Washer 10 7 GB/T97.1

15 51401100107 | #pE10 Washer 10 7 GB/T93

16 51204101114 | #B#M10x25 Bolt M10%x25 8.8 7 GB/T5783

17 17272011463 | R &AL Hose assembly 1

18 17272008261 | JRE Bk Hose assembly 1

78




l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.1 %5 #4958 PIOLT CONTROL ASSEMBLY (30807000560)

et o ne twin pump

Pilot control installation table

Priority valve 2B |[1B|2A|1A|2C
Distributionvalve |a | b|c| d| e

USE FOR CDMS835EX.00l WHEEL LOADER

79



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.1 % F#H 9 5 PIOLT CONTROL ASSEMBLY (30807000560)

Fs S K A% HE FES / &4
Item Code Part Description Specification | Qty Original NO./Remarks

19 17272009390 | A MK Hose assembly 1

20 30807100624 | ALy A 2z <7 48 Mounting bracket of oil supply valve 1

21 51204091014 | 12:M8x20 Bolt M8x20 8.8 2 GB/T5783

22 60304000042 | fityh i Oil supply valve 1

23 60304000194 | HFARLEFE#Y K | Single-handle pilot control valve 1

24 17601001230 | ibiEHzk Transition connector 1

80



LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7.2 #3 HBhCF S B BUCKET AUTOMATIC SET LEVEL DEVICE ASSEMBLY(30807000538)

PN

’,
Mounted at the press plate “
of tilt cylinder right side oil port

81



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.2 ¥ 53 HF S K BUCKET AUTOMATIC SET LEVEL DEVICE ASSEMBLY(30807000538)

Fs b5 R A HE FEY / &
ltem Code Part Description Specification | Qty Original NO./Remarks

1 51204101414 | 1E#=M10x40 Bolt M10x40 8.8 2 GB/T5783

2 51401100107 | #[E10 Washer 10 2 GB/T93

3 30807100979 | [EEMK Fixing plate 1

4 60405020051 | #ZITIFC Proximity Switch 1

5 30807100970 | T KIRY Protective cover of proximity switch 1

6 51421090115 | (8 Washer 8 2 | GB/T97.1

7 51401090107 | k8 Washer 8 2 | GB/T93

8 51204090914 | #EF:M8x16 Bolt M8x16 8.8 2 | GB/T5783

82



l.onl(l—nGZEI TAEWEAS IMPLEMENT HYDRAULIC SYSTEM
7.3 BRI R A3 B S R BOOMLIFTING LIMIT DEVICE ASSEMBLY (30807000540)

83



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.3 ZHERFA R E S ik BOOMLIFTING LIMIT DEVICE ASSEMBLY (30807000540)

FF5 IRig H R A% HE FEES / &¥E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 51204090914 IZFEM8%16 Bolt M8x16 8.8 2 GB/T5783

2 51401090107 | #[8 Washer 8 2 GB/T93

3 51421090115 8 Washer 8 2 GB/T97.1

4 30807100970 | #iliJFRIRY = Protective cover of proximity switch 1

5 30807100999 | [ElE K Fixing plate 1

6 60405020051 S IpA S Proximity Switch 1

7 51204101014 I2FEM10%20 Bolt M10x20 8.8 2 GB/T5783

8 51401100107 # P10 Washer 10 2 GB/T93

84



l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.4 B =FLE 5 A THIRD PIPELINE ASSEMBLY (30807000368)

\Mounted at
the front frame

@)

Connector holder
W‘@Vm the boom
67 8 9 10 ' _ﬁ

Connector holder
at the boom

USE FOR CDM835EV.001 WHEEL LOADER

85



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.4 FE=BE ¥ S % THIRD PIPELINE ASSEMBLY (30807000368)

FF5 IRig H R g HE FEES / &¥E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 17601001316 | hef&HkA Swivel joint assembly 2

2 51204091014 | #5#:M8x20 Bolt M8%20 8.8 8 GB/T5783

3 51401090107 P8 Washer 8 8 GB/T93

4 17272004035 | B EHK Hose assembly 2

5 30893900299 | WEMREE Steel pipe welding 2

6 17601001300 | i iE#Hk Transition connector 2

7 | 60980000070 | Bz Dust cap 2

8 60911011854 | PREIBAHE:L Quick-change female joint 2

9 60911012292 | PREIFHEL Quick-change male joint 2

10 56901000601 #Hpg27 Washer 27 4 JB/T966

11 56900000401 OJF[l37.69%3.53 | O-ring 37.69x3.53 2 AS568

12 17272004154 | B SRR Hose assembly 1

13 17272004162 | BRE E K Hose assembly 1

14 30807100834 | &tk Press plate 2

15 51401100107 #HIE10 Washer 10 20 GB/T93

16 51204101314 12FM10%35 Bolt M10%x35 8.8 8 GB/T5783

17 51204101414 BEFEM10%x40 Bolt M10x40 8.8 4 GB/T5783

18 | 30807101832 | &Hk2 Pipe clamp 2 2

86



l.onl(l—nGZEI TAEW E R Y IMPLEMENT HYDRAULIC SYSTEM
7.4 B =FLE 5 A THIRD PIPELINE ASSEMBLY (30807000368)

\Mounted at
the front frame

@)

Connector holder
Wt the bom e

§
<5

Connector holder
at the boom

USE FOR CDM835EV.001 WHEEL LOADER

87



TAETE & ZHYDRAULIC IMPLEMENT SYSTEM LONKING 72T
7.4 £ =B K S THIRD PIPELINE ASSEMBLY (30807000368)

FF5 IRig H R A% HE FEES / &¥E
ltem Code Part Description Specification | Qty Original NO./Remarks
19 17272004044 | &R Hose assembly 2
20 30893000300 | NEHEA Steel pipe welding 1
21 30807101835 | &k Tube clip 4
22 30893000301 | WMEEA Steel pipe welding 1

88



LONKING 7= X TAEWUE R4 IMPLEMENT HYDRAULIC SYSTEM
7.5 #2LyWEL TILT CYLINDER (16608064540)

89



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.5 ¥ 3Ly EL TILT CYLINDER (16608064540)

Fs S K i HE FES / &%
ltem Code Part Description Specification | Qty Original NO./Remarks
1 51451580107 | #4i[&90 Retaining ring 90 2 | GB/T893.1
2 52555000501 | X iHi7KGEBOES-C3 | Joint bearing GEGOES-C3 1 GB/T8879
3 36608460010 | LA Cylinder body 1 CDMB835EIII.07.01.10
4 51204090914 | 12FEM8x16 Bolt M8x16 8.8 2 | GB/T5783
5 36608260010 | 1R Guide board 1 ZL50F-710005
6 56200000701 gN1538140%132%x6.2 Contaminant exclusion seal 140x132x6.2 2
7 56199000901 | >(7/&K¥£135%x140x15 Support ring135x140%x15 2
8 56189000701 | VHZEZ EI[140%119%8  Piston seal ring 140x119x8 1
9 51106231607 | 1R£TM12x10 Screw M12x10 1 GB/T77
10 51106233007 | 1H£TM12x28 Screw M12x28 1 GB/T77
1 52900000402 | #Hx1k8 Steal ball 8 1 GB/T308
12 36608020100 | % Piston 1 ZL.30-710003C
13 56900005503 | OJE[78.74%x5.33 O-ring 78.74%x5.33 1 AS568
14 36608260200 | kBt Press block 1 CDM835EIII.07.01-01
15 51401100107 | #E10 Washer 10 2 | GB/T93
16 51204101518 | ##EM10x45 Bolt M10x45 10.9 2 | GB/T5783
17 56908002504 | OJE [ 139.4%3.1 O-ring 139.4%3.1 1 JISB2401
18 56900005803 | OJE[129.54x5.33 O-ring 129.54x5.33 1 AS568

90



LONKING 7= X TAEWUE R4 IMPLEMENT HYDRAULIC SYSTEM
7.5 #2LyWEL TILT CYLINDER (16608064540)

91



TAE#IE £ 4iHYDRAULIC IMPLEMENT SYSTEM LONKING 72 X
7.5 ¥ 3Ly EL TILT CYLINDER (16608064540)

FF5 Ik R A HE FEES / &¥E
ltem Code Part Description Specification Qty Original NO./Remarks

19 36608030320 @ FHE Guide sleeve 1 Z1L.30-710002A

20 56199003001 & IA80%85%9.7 Support ring 80x85%9.7 2

21 56188001002 | Zz1'[E80%95.5%6.3 Buffer ring 80x95.5x6.3 1

22 56187002101 i HH % &) B180x95%12.5 | Shaft seal ring 80x95x12.5 1

23 56185000801 | B2 [E80%90x7 Scraper seal 80x90x7 1

24 51401150107 | #8120 Washer 20 8 GB/T93

25 51210157214 | 1E#:M20%1.5x75 Bolt M20x1.5x75 8.8 2 GB/T5785

26 51210151714 | i2tM20x1.5%55 Bolt M20%1.5%55 8.8 6 GB/T5785

27 36608040870 | & ZEFFAUL1F Piston rod groupware 1 | ZL30-712000A

28 56186001301 | Bii2R[E60x80x%5 Scraper seal 60x80x5 2

29 36608090180 | filiE Shaft sleeve 1 ZL.30-710004A

92



LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7.6 FEHEL LIFT CYLINDER (16608062340)

15 14 16 17

/gf ’§ o ‘\
- \
21 \

\\‘

/

93



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.6 & MEL LIFT CYLINDER (16608062340)

Fs S K A% HE FES / &4
ltem Code Part Description Specification | Qty Original NO./Remarks

1 36608240170 | Hift:kZG270-500(35) Straining beam ZG270-500(35) 1 ZL.30-720001B-Z

2 36608040890 | yEZEAT45 Piston rod 45 1 Z1.30-720002B

3 36608080030 | #£45 Ring 45 1 ZL.30-720005B

4 36608110050 | % 14 A Spring retainer 1 | ZL30-720006

5 36608030330 | Bt Guide sleeve 1 | zL30-720003B

6 36608020090 | %45 Piston 45 1 ZL.30-720004C

7 36608011780 | firf&k Cylinder body 1 ZL.30-721000CA

8 51108221907 | #24TM10 x 16 Screw M10 x 16 1 GB/T79

9 56185000701 Bi2RBE70 x 80 x 7 Dustring 70 x 80 x 7 1 AY 070A P5008

10 51453640107 | $4FE105 Circlip 105 1 GB/T894.1

11 56900000903 | OJ%[#98.02 x 3.53 O-ring 98.02 x 3.53 1 | AS568

12 56900005203 | OJZK117.07 x 3.53 O-ring 117.07 x 3.53 1 AS568

13 | 56187001901 | %iiffi254+E70 x 85 x 12.5 | Shaft seal ring 70 x 85 x 12.5 1

14 56900005703 | OJ¥[E[113.67 x 5.33 O-ring 113.67 x 5.33 1 AS568

15 56192001001 P4E116.3 x 125 x 1.5 Circlip 116.3 x 125 x 1.5 1

16 56188003702 | Zzp'[E70 x 85.5 x 6.3 Bumper ring 70 x 85.5 x 6.3 1

17 56199002601 Y AIRTO x 75 x 9.7 Support ring 70 x 75 x 9.7 2

18 56900004106 | OJE[E69.52 x 2.62 O-ring 69.52 x 2.62 1 AS568

94




LONKING 7= X TAR#IE &% IMPLEMENT HYDRAULIC SYSTEM
7.6 FEHEL LIFT CYLINDER (16608062340)

95



TAEWE ZSHYDRAULIC IMPLEMENT SYSTEM

LONKING 72X

7.6 & MEL LIFT CYLINDER (16608062340)

FFs S K ki HE FES / &1
Item Code Part Description Specification | Qty Original NO./Remarks
19 | 56199000801 | 377&¥120 x 125 x 15 Support ring 120 x 125 x 15 2

20 56189000601 | yEZEZ 5125 x 104 x 8 | Piston seal ring 125 x 104 x 8 1

21 51106231607 | #4TM12 x 10 Screw M12 x 10 1 GB/T77

22 56200000601 | 44531125 x 117 x 6.2 Dirt accumulating ring 125 x 117 x 6.2 1

23 51106231907 | #£4TM12 x 16 Screw M12 x 16 1 GB/T77

24 52900000402 | #4Ek8 Steel ball 8 1 GB/T308

25 51451520107 | 4|75 Circlip 75 2 GB/T893.1

26 | 52555000201 | <i%liZKGES0ES-C3 Joint bearing GE50ES-C3 1 | JB/T8879

96



-
LONKING 7= W15 %4 SERVICE BRAKE ASSEMBLY
8.1 AN 15 & 5 5 44 Bt FRONT BOOSTER PIPELINE INSTALLATION ASSEMBLY (30808900097)

97



-
)2 245 SERVICE BRAKE ASSEMBLY LONKING 721
8.1 Bi IR E ISR = i FRONT BOOSTER PIPELINE INSTALLATION ASSEMBLY (30808900097)

FF5 b EA S Rk HE FES / &¥E
Item Code Part Description Specification| Qty Original NO./Remarks

1 60301000040 | hn/i%E Booster pump 1

2 30808100054 | #AJ#E Washer 6

3 30808101089 | HxziZie Connecting bolt 3

4 30893900024 | J5hn /iR Oil outlet tube of rear booster 1

5 51204091114 BZFEM8%25 Bolt M10x25 8.8 1 GB/T5783

6 51401090107 | #J[E[8 Washer 8 1 GB/T93

7 51421100115 #E10 Washer 10 4 GB/T97 .1

8 51401100107 #IE10 Washer 10 4 GB/T93

9 51204101114 IZFEM10%25 Nut M10x25 8.8 4 GB/T5783

10 30808100014 | —i@fEk Tee fitting 1

11 30893900021 | i 14 HiHE Oil outlet tube of front booster 2

12 51307001019 | #ELEM10 Bolt M10 8 2

13 30808000049 | HiiN/JFE LS HE | Mounting bracket of front booster 1

98



LONKING 72X

JH#2h %248 SERVICE BRAKE ASSEMBLY

8.2 |5 IR & % B hc = Bt BRAKE VALVE PIPELINE INSTALLATION ASSEMBLY (30808900097)

\
<1“\\;\:{‘,\
)
!// ;7' ~ \\
] N N\
~ ) \))\
e oy

QP

(H# ?

///
w:(
99




fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.2 #I|3h IR & B 3= M i BRAKE VALVE PIPELINE INSTALLATION ASSEMBLY (30808900097)

FFs i Z K FAg HE RES / &iE
Item Code Part Description Specification Qty Original NO./Remarks

1 60300000546 | iz & 2 Ak Brake valve assembly 1

2 51204091114 | 1Z#:M8x25 Bolt M8x25 8.8 4 | GB/T5783

3 51401090107 | #.}&8 Washer 8 4 | GB/T93

4 17601001255 | ibyEdesk Transition connector 1

5 17272008200 | K& SRR Hose assembly 1

6 30808000248 | ifyEEak Transition connector 1

7 17272008279 | & SRR, Hose assembly 1

8 17272011971 | JiR% Mk, Hose assembly 1

9 17601001624 | TRk Transition connector 1

100



-
LONKING 7= W15 %4 SERVICE BRAKE ASSEMBLY
8.3 JE 155 K i REAR BOOSTER INSTALLATION ASSEMBLY (30808900097)

101



fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.3 J5 1 /1Z% 4 i i, REAR BOOSTER INSTALLATION ASSEMBLY (30808900097)

Fs S ZHR A HE FES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

1 60301000040 | In/1%E Booster pump 1

2 30808100054 | #[& Washer 6

3 30808101089 | HEfZiZie Connecting bolt 3

4 51204101114 | 1Zf£M10%x25 Bolt M10%x25 8.8 2 GB/T5783

5 51401100107 | *#[#10 Washer 10 2 GB/T93

6 51421100115 | #[E10 Washer 10 2 GB/T97.1

7 51420100119 | #[E10 Washer 10 2 GB/T96.1

8 51307001019 | ##EEM10 Nut M10 8 2 GB/T6170

9 30893900024 | WE K Steel pipe assembly 3

10 60911010174 | il BhHRE LAk Brake hose assembly 1

11 51401090107 | #[&8 Washer 8 1 GB/T93

12 51204091114 | IEf£M8x25 Bolt M8x25 8.8 1 GB/T5783

13 | 30808100016 | —jf#:k Tee fitting 1

102




-
LONKING 7= MI5h %% SERVICE BRAKE ASSEMBLY
8.4 S 148 B3R S B AIR CYLINDER PIPELINE INSTALLATION ASSEMBLY (30808900097)

103



fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.4 f# S 14 & B IEH M A AIR CYLINDER PIPELINE INSTALLATION ASSEMBLY (30808900097)

Fs S ZHR A HE FES / &¥E
Item Code Part Description Specification | Qty Original NO./Remarks

1 51204091114 | 15#:M8x25 Bolt M8x25 8.8 4 GB/T5783

2 51401090107 | #[&l8 Washer 8 4 GB/T93

3 51421090115 | #[&l8 Washer 8 2 GB/T97 1

4 30808100057 | I far [ 32 482 Relief valve bracket 1

5 56901000401 #HpE22 Washer 22 2 JB/T966

6 17601001275 | iE#H:k Transition connector 2

7 17272000179 | & Rk Hose assembly 1

8 60304000498 | ZHA IR Combination valve 1

9 60911010172 | N2 3E Sk Hose assembly 1

10 17601001359 | i Hek Transition connector 1

11 30808100177 | [El &R Fixing plate 1

104



-
LONKING 7= W15 %4 SERVICE BRAKE ASSEMBLY
8.5 S 3L 2 Bt AIR CYLINDER INSTALLATION ASSEMBLY (30808900097)

105



fHHzh %4t SERVICE BRAKE ASSEMBLY

LONKING 72X

8.5 fi S A=A S A AIR CYLINDER INSTALLATION ASSEMBLY (30808900097)

Fs S ZHR A HE FES / &¥E
Item Code Part Description Specification | Qty Original NO./Remarks

1 51204101314 | 15#:M10%35 Bolt M10x35 8.8 4 GB/T5783

2 51401100107 | *#[&10 Washer 10 4 GB/T93

3 51421100115 | #[E10 Washer 10 2 GB/T97 1

4 30808000181 | fig <Al & Air cylinder welding 1

5 56901000401 #HpE22 Washer 22 1 JB/T966

6 17601001275 | iE#H:k Transition connector 1

7 51307001019 | #&EEM10 Nut M10 8 2 GB/T6170

8 51420100121 #PEE10 Washer 10 2 GB/T96.1

9 30808100178 | 4=z 42 Flexible shaft support 1

10 60304000431 | JHUKIE Water drain valve 1

1 60207020268 | JRUKIEFLLE Backguy of discharge water valve 1

12 60304000046 | 7 Inflation valve 1

13 17601001255 | idjEHzsk Transition connector 1

106




l.0nl(l—nG =1 FH3) 24 EMERGENCY AND PARKING BRAKE SYSTEM
9 FHill3) 24t EMERGENCY AND PARKING BRAKE SYSTEM (30809900038)

107



F#lzh %4 EMERGENCY AND PARKING BRAKE SYSTEM

LONKING 72X

9 FHil3h 24 EMERGENCY AND PARKING BRAKE SYSTEM (30809900038)

FF5 b ZHR Ak HE FRES / &¥E
Item Code Part Description Specification  Qty Original NO./Remarks

1 60200000242 | FAIL Manual brake assembly 1

2 51204101114 | 15#M10%25 Bolt M10x25 8.8 4 GB/T5783

3 51401100107 #PpE10 Washer 10 4 GB/T93

4 51421100115 | #E10 Washer 10 5 GB/T97 1

5 30809000568 | T-ilzh 48 Parking brake valve bracket 1

6 51307000919 | ##£EM8 Nut M8 8 2 GB/T6170

7 51401090107 P58 Washer 8 2 GB/T93

8 30809101373 it A% Crank 1

9 51204091114 EFEM8x25 Bolt M8x25 8.8 2 GB/T5783

10 51512170101 FFF1453%30 Cotter pin 3x30 1 GB/T91

11 30809100017 | #hliE+sE: X Connection fork of flexible shaft 1

12 | 51511061504 | #H4#10%35 Pin shaft 10x35 1 | GB/T882BH!

108




l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900313)

USE FOR CDM835EV.00l WHEEL LOADER

109



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900313)

Fs IR ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

1 | 30810000903 | A ZE4LEA Front frame welding 1

2 51421100115 | #&[E10 Washer 10 8 | GB/T97.1

3 51401100107 | #[E10 Washer 10 8 | GB/T93

4 151204101014 | #EF:M10x20 Bolt M10%20 8.8 8 | GB/T5783

5 | 30810000834 = #R & ik Cover plate assembly 1

6 | 30810000312 | #f FA RS Welding of boom upper pin shaft 2

7 30811101305 | &1 Sleeve 5

8 | 51420150121 | #[&20 Washer 20 7 | GB/T96.1

9 51401150107 | #[&20 Washer 20 8 | GB/T93

10 | 51204153714 | i##2M20x35 Bolt M20x35 8.8 8 | GB/T5783

11 |1 60980000179 | #[&10 Washer 10 20

12 | 30893100787 | iy iZ 4% Qil bolt 8

13 | 30810000816 | shE F4a44hEME 1A (/) | Welding of filler pipe of pin shaft of boom (left) 1

14 | 30810000817 | i Fa M RG (45) | Welding of filler pipe of pin shaft of boom (right) 1

15 | 30810102330 | JiMEiZ4e Flow nipple bolt 2

16 | 56201000301 | JHIAFM10x1 Oil cup M10x1 9 | JBIT7940.1

17 | 30810000740 | % LT f5 455 IE & Welding of rear pin shaft of bucket cylinder 1

18 | 30810000905 | ##i=HT )44 HyE M S 8 | Filler pipe assembly of bucket cylinder rear pin shaft 1

110



-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %4 FRAME ASSEMBLY (30810900313)

———

USE FOR CDM835EV.00l WHEEL LOADER

M



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900313)

Fs S ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

19 | 51204091014  #F=M8x20 Bolt M8x20 8.8 6 | GB/T5783

20 | 51401090107 | #[l8 Washer 8 6 | GB/T93

21 | 51421090115 | #[&8 Washer 8 6 | GB/T97.1

22 | 60911010971 | VEME J L Filler pipe clip assembly 2

23 | 51204111214  1E#=M12x30 Bolt M12x30 8.8 24 | GB/T5783

24 | 51401110107 | 12 Washer 12 32 | GB/T93

25 |30810100792 | Rk Card board 3

26 | 60905000041 | r4H Steering pin 4

27 | 30893100633 | iEii#EEk Feed connector 4

28 | 30810000906 | % LM EE & Welding of oil inlet pipe for steering pin shaft 2

29 | 30890900376 | ARHEEMES Articulated upper pin welding 1

30 | 51307001119 | ##EEM12 Nut M12 8 8 | GB/T6170

31 | 30810102340  Hhrkii Bearing cover 2

32 | 60980000171 | %L Adjusting pad 2

33 | 56161012301 | #¥f[E|[FB60x80%12 Gasket ring FB60x80%12 2 | GB/T13871.1

34 | 52324001001 | *#h7%&32212 Bearing 32212 4 | GB/T297

35 | 51204112614 | ###:M12x100 Bolt M12x100 8.8 8 | GB/T5783

36 | 30810102335 | Cover 1

112




-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %4 FRAME ASSEMBLY (30810900313)

USE FOR CDM835EV.00l WHEEL LOADER

113



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900313)

Fs S ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

37 | 30890100020 @ T4kHE4Y Lower articulated pin 1

38 | 30810100994 | %hE Shaft sleeve 8.8 1

39 | 30810102337 | fli&K % Bearing cover 2

40 | 60980000170 | ke Adjusting pad 1

41 | 56161012201 | %+ EIFB70x90%12 Gasket ring FB70x90x12 2 | GB/T13871.1

42 | 30810100995  #h#& Shaft sleeve 1

43 | 30810102338 | i End cover 8 1

44 | 30810000313 | 3l ET A HhIE & Welding of boom cylinder pin shaft 2

45 | 30890900232 | #yfhIE& Pin shaft welding 1

46 | 30861000156 | [#l&E & Fixing rod welding 1

47 | 51536000101 | M=K X TF 444%44 | Double layer compound spring cotter pin 4x44 1 | DIN 11024

48 | 30888100154 | %H% Pin shaft 1

49 | 51453270107 | $4E30 Circlip 30 1 | GBIT894.1

50 | 56202000301 | jHi#£45°M10x1 Oil cup 45°M10x1 4 | JB/T7940.2

51 | 30810000904 | J&HZR1E& Rear frame welding 1

52 | 30810000562 | [l & HEME G Welding of oil tank fixing seat 2

53 | 51421130115 | #[E[16 Washer 16 8.8 4 | GB/97.1

54 | 51401130107 | #[E16 Washer 16 4 | GB/T93

114




-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %4 FRAME ASSEMBLY (30810900313)

USE FOR CDM835EV.00l WHEEL LOADER

115



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900313)

Fs S ZHR i HE FES / &%
Item Code Part Description Specification | Qty | Original NO./Remarks

55 51204133314 IZFEM16x50 Bolt M16x50 8.8 4 GB/T5783

56 30810102341 | ZRHEAM PRk Gearbox guard board 1

57 51421150115 #JE20 Washer 20 2 GB/T97.1

58 30890900226 | EBHZLEIEA Welding of swing span pin 2

59 60916010022 @ & Sleeve 2

60 60980000183 | ik Copper gasket 2

61 30863900375 | {EINAEE Welding of swing span 1

62 30893900385 | 1EBNELEHEIEIME SRS | Welding of the rear filler pipe of swing span pin 1

63 30893900386 | EBNEEMHHTEIMESEE | Welding of the front filler pipe of swing span pin 1

64 60980000166 | & FZBIKE Rubber jacket of rear frame 4

65 30810102361 | MRS &[H & #i Buzzer fixing plate 1

66 51421110115 #HlE12 Washer 12 2 GB/T97 .1

67 30810000843 | VHIUEIHE s L QLEA Welding of oil filter bracket 1

116



l.0nl(l—nG =1 #3824 FRAME SYSTEM
10 22 24 FRAME ASSEMBLY (30810900324)

USE FOR CDM835EX.00l WHEEL LOADER

117



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900324)

Fs IR ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

1 | 30810000968 | A ZE4LEA Front frame welding 1

2 51421100115 | #&[E10 Washer 10 8 | GB/T97.1

3 51401100107 | #[E10 Washer 10 8 | GB/T93

4 51204101014 | ##:M10%x20 Bolt M10x20 8.8 8 | GB/T5783

5 | 30810000834 = #R & ik Cover plate assembly 1

6 | 30810000312 | & F4sHIE S Welding of boom upper pin shaft 2

7 30811101305 | &1 Sleeve 5

8 | 51420150121 | #[&20 Washer 20 7 | GB/T96.1

9 51401150107 | #[&20 Washer 20 8 | GB/T93

10 | 51204153714 | i##2M20x35 Bolt M20x35 8.8 8 | GB/T5783

11 |1 60980000179 | #[&10 Washer 10 20

12 | 30893100787 | iy iZ 4% Qil bolt 8

13 | 30810000816 | zhE a4 M E 1R A (%) | Welding of filler pipe of pin shaft of boom (left) 1

14 | 30810000817 | zhfE Fa54hEME RS (4) | Welding of filler pipe of pin shaft of boom (right) 1

15 | 30810102330 | JiMEiZ4e Flow nipple bolt 2

16 | 56201000301 | JAFM10x1 Oil cup M10x1 9 | JB/T7940.1

17 | 30810000740 | % LT f5 455 IE & Welding of rear pin shaft of bucket cylinder 1

18 | 30810000905 | #Hi=HL 544 My S 8 | Filler pipe assembly of bucket cylinder rear pin shaft 1

118



g

-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %24 FRAME ASSEMBLY (30810900324)

USE FOR CDM835EX.00l WHEEL LOADER

119



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900324)

FFs i Z K g HE EES / &1
Item Code Part Description Specification | Qty | Original NO./Remarks

19 | 51204091014 | 1Z+£M8x%20 Bolt M8x20 8.8 6 | GB/T5783

20 | 51401090107 @ #v &8 Washer 8 6 | GB/T93

21 | 51421090115 | #4 58 Washer 8 6 | GB/T97.1

22 | 60911010971 | vy & I Kk Filler pipe clip assembly 2

23 | 51204111214 12#:M12x30 Bolt M12x30 8.8 24 | GB/T5783

24 | 51401110107 | #4pE12 Washer 12 32 | GB/T93

25 | 30810100792 | Rk Card board 3

26 | 60905000041 | % [m 4 Steering pin 4

27 | 30893100633 | yFuhdz=k Feed connector 4

28 | 30810000906 | % m g4 s 1t & Welding of oil inlet pipe for steering pin shaft 2

29 | 30890900376 | &yt Articulated upper pin welding 1

30 | 51307001119 | #2KEM12 Nut M12 8 8 | GB/T6170

31 | 30810102340 | #h& % Bearing cover 2

32 | 60980000171 | sk Adjusting pad 2

33 | 56161012301 | %53/ [EFB60x80%12 Gasket ring FB60x80% 12 2 | GB/T13871.1

34 | 52324001001 | #h&32212 Bearing 32212 4 | GB/T297

35 | 51204112614 | 124:M12x100 Bolt M12x100 8.8 8 | GB/T5783

36 | 30810102335 | & Cover 1

120




-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %24 FRAME ASSEMBLY (30810900324)

USE FOR CDM835EX.00l WHEEL LOADER

121



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900324)

Fs S ZHR Ak HE FEES / &¥E
Item Code Part Description Specification | Qty | Original NO./Remarks

37 | 30890100020 @ T4kHE4Y Lower articulated pin 1

38 | 30810100994 | %hE Shaft sleeve 8.8 1

39 | 30810102337 | fli&K % Bearing cover 2

40 | 60980000170 | ke Adjusting pad 1

41 | 56161012201 | %+ EIFB70x90%12 Gasket ring FB70x90x12 2 | GB/T13871.1

42 | 30810100995  #h#& Shaft sleeve 1

43 | 30810102338 | i End cover 8 1

44 | 30810000313 | 3l ET A HhIE & Welding of boom cylinder pin shaft 2

45 | 30890900232 | #yfhIE& Pin shaft welding 1

46 | 30861000156 | [#l&E & Fixing rod welding 1

47 | 51536000101 | M=K X TF 444%44 | Double layer compound spring cotter pin 4x44 1 | DIN 11024

48 | 30888100154 | %H% Pin shaft 1

49 | 51453270107 | $4E30 Circlip 30 1 | GBIT894.1

50 | 56202000301 | jHi#£45°M10x1 Oil cup 45°M10x1 4 | JB/T7940.2

51 | 30810000904 | J&HZR1E& Rear frame welding 1

52 | 30810000562 | [l & HEME G Welding of oil tank fixing seat 2

53 | 51421130115 | #[E[16 Washer 16 8.8 4 | GB/97.1

54 | 51401130107 | #[E16 Washer 16 4 | GB/T93

122




-

LONKING 72 1L

LIz 4 FRAME SYSTEM

10 22 %24 FRAME ASSEMBLY (30810900324)

USE FOR CDM835EX.00l WHEEL LOADER

123



I %% FRAME SYSTEM

LONKING 72X

10 28 %24 FRAME ASSEMBLY (30810900324)

Fs S ZHR i HE FES / &%
Item Code Part Description Specification | Qty | Original NO./Remarks

55 51204133314 IZFEM16x50 Bolt M16x50 8.8 4 GB/T5783

56 30810102341 | ZRHEAM PRk Gearbox guard board 1

57 51421150115 #JE20 Washer 20 2 GB/T97.1

58 30890900226 | EBHZLEIEA Welding of swing span pin 2

59 60916010022 @ & Sleeve 2

60 60980000183 | ik Copper gasket 2

61 30863900375 | {EINAEE Welding of swing span 1

62 30893900385 | 1EBNELEHEIEIME SRS | Welding of the rear filler pipe of swing span pin 1

63 30893900386 | EBNEEMHHTEIMESEE | Welding of the front filler pipe of swing span pin 1

64 60980000166 | & FZBIKE Rubber jacket of rear frame 4

65 30810102361 | MRS &[H & #i Buzzer fixing plate 1

66 51421110115 #HlE12 Washer 12 2 GB/T97 .1

67 30810000843 | VHIUEIHE s L QLEA Welding of oil filter bracket 1

124



l.0nl(l—nG 2z TAERE 24 IMPLEMENT SYSTEM
11 THE3E 2% IMPLEMENT SYSTEM (30811900251)

125



TAERE R4 IMPLEMENT SYSTEM

LONKING 72X

11 THE3:E &% IMPLEMENT SYSTEM (30811900251)

FFs i Z K A% HE FES / &1
Item Code Part Description Specification Qty Original NO./Remarks
1 30871900367 | %73} &iAk Bucket weldment 1 2] 129
2 51204153814 | 1Z#:M20 x 30 Bolt M20 x 30 8.8 3 |GB/T5783
3 51401150107 | #p20 Washer 20 8 |GB/T93
4 51420150121 | 320 Washer 20 8 |GB/T96.1
5 30811101305 | &4 Bushing 8
6 56201000301 | jyhiff Oil cup 8
7 30811000526 | 4=} F4HHIE S Lift cylinder lower pin weldment 2
8 60980000558 | O%Y%% & O-sealing ring 4
9 60916010019 | sz FihE Lift arm lower shaft sleeve 4
10 51204151414 | 12#:M20 % 40 Bolt M20 x 40 8.8 5 |GB/T5783
11 30811000530 | sh/Euhar F4esshE4 | Lift cylinder upper pin weldment 2
12 60916010022 | = Sleeve 2
13 30811001360 ohE RS Lift arm weldment 1 Used with Hydraulic control valve with 3 sections
30811001359 SRS Lift arm weldment 1 Used with Hydraulic control valve with 2 sections
14 60916010018 | BE T AIHE Lift arm upper shaft sleeve 2
15 30874101926 | EEEEE Tilt arm isolation sleeve 1
16 30811000534 | #HEES Tilt arm weldment 1
17 30811000529 | HEwmassIE S Tilt arm pin weldment 2

126




l.0nl(l—nG =1 TAER:E 2% IMPLEMENT SYSTEM
11 THE2E &% IMPLEMENT SYSTEM (30811900251)

127



TAERE R4 IMPLEMENT SYSTEM

LONKING 72X

11 THE3:E &% IMPLEMENT SYSTEM (30811900251)

FFs i Z K g HE RES / &iE
Item Code Part Description Specification Qty Original NO./Remarks
18 30811000528 | #ife drdfiihp & Tilt arm middle pin weldment 1
19 30872900319 | FifF1E4S Pull rod weldment 1
20 60916010013 | fitFiE Pull rod shaft sleeve 2
21 30811000527 | &=} E4yshIE 4 Bucket upper pin weldment 1

128



-

LONKING 72 1L

1S . BUCKET ASSEMBLY

11.1 5%} 5.5 BUCKET ASSEMBLY (30871900367)

129



21 . BUCKET ASSEMBLY

LONKING 72X

11.1 =3} 2 B BUCKET ASSEMBLY (30871900367)

FFs i Z K g HE RES / &iE
Item Code Part Description Specification Qty Original NO./Remarks
1 30871900367 | &[R4 Bucket weldment 1
2 30871101722 | 44 Pin 6
3 30871101724 | \5E&E Tooth sleeve 6
4 30871101721 5 B Tooth seat 6
5 30871101723 | $4p Circlip 6

130




-

LONKING 72 1L

Pl 24: CAB SYSTEM

7

12 4= 24 CAB SYSTEM (30812900218)

131



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i Z K g HE FES / &E
Item Code Part Description Specification Qty Original NO./Remarks

1 30881000602 | 25mfi=s s Cab welding 1

2 60900001621 ey =E Right rear glass 1

3 60900001626 | 4 & Ak, Spring lock assembly 1

4 51204091214 | 12#:M8x30 Bolt M8x30 8.8 4 | GB/T5783

5 51401090107 | # &8 Washer 8 4 | GB/T93

6 51420090119 | #i[&l8 Washer 8 2 | GB/T96.1

7 51307000919 | #ZEEM8 Nut M8 8 2 | GB/T6170

8 30812102011 ya ks Right door glass 1

9 30881000601 Y MEAT Sash window of right door 1 1#:%%Optional

10 60900001595 | &% 28 B8 5% M Ak Housing assembly of evaporator 1

11 60919010042 | UZRfiK 4% U-rubber strip 1

12 30812000389 | #1401 Right door lock 1

13 60919010019 | UAYMK 4% U-rubber strip 1

14 60900001613 | A skl Right door strip assembly 1

15 60900001617 | A5 FiIkTs Right front glass 1

16 60900001619 | wiydk Front windscreen 1

17 60900001620 | /- B Left front glass 1

18 30812000627 | J&HEIES Pedestal welding 1

132




-

LONKING 72 1L

Pl 24: CAB SYSTEM

7

12 4= 24 CAB SYSTEM (30812900218)

133



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

Fs S ZHR s HE JRES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks

19 51420170121 g 24 Washer 24 10 | GB/T96.1

20 51401170107 | #[E24 Washer 24 6 GB/T93

21 51204171814 I FEM24 %60 Bolt M24x60 8.8 6 GB/T5783

22 51210173014 | i5:M24x2x140 | Bolt M24x2x140 8.8 4 GB/T5785

23 60900001615 | JHE A8 = Al Shock absorber assembly 4

24 30812102005 | #4R Backing plate 4

25 51341001819 | I5EEM24%2 Bolt M24x2 8 4 GB/T889.1

26 30812102055 | [Fid4n Guard buckle 2

27 30881000610 | fiip =S e #4 Aero seat 1

28 30812102109 | AT FHHS Left door glass 1

29 30881000349 | Zmh= )4 Cab door lock 1

30 30812102012 | A&[ 13535 Left door glass 1

31 30881000600 | A&l 1hit Sash window of left door 1 | #%3Optional

32 60900001606 | 7&K 4k Ak Left door strip assembly 1

33 51421090115 | #[&(8 Washer 8 2 GB/T97 .1

34 | 60917010022 | f3|%4:%% Reverse mirror 2

35 30812000623 | Ao hlbA s Ak Left spring lock assembly 1

36 60980000168 | 4=k Hammer 1

134



-

LONKING 72 1L

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)

135



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR A% HE RES / %
ltem Code Part Description Specification Qty Original NO./Remarks

37 60900001616 | /&5 3k¥ Left rear glass 1

38 30881101706 | FKIiiEZ) Hat-and-coat hook 1

39 30812102010 | j59%1 Rear window glass 1

40 60900001622 | J5¥:ms Rear window glass 1 1%24%Optional

41 30812101127 | L {iirE Harness protective sleeve 5

42 51142260208 | #24TM20 Screw M20 4 | GB/T825 A

136



LONKING 72 X % Z % CAB SYSTEM
12 4= 24 CAB SYSTEM (30812900218)

137



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR FAE HE JRES / %
Item Code Part Description Specification | Qty Original NO./Remarks

1 30812000608 | itk IES Middle surface welding 1

2 30812000613 | =i 28 fk Controller seat 1

3 51777000101 | #itjpiE4T Butterfly bolt 2

4 51401080107 | #[El6 Washer 6 4 | GB/T93

5 51420080121 | # &6 Washer 6 4 | GB/T96.1

6 51204091014 | 12#:M8x20 Bolt M8x20 8.8 40 | GB/T5783

7 51401090107 | #[&8 Washer 8 42 | GB/T93

8 51420090119 | #. &8 Washer 8 14 | GB/T96.1

9 30881000612 | -5+ 9048 Pilot control housing 1 Use for single-lever control

10 30881000607 | 59044 Pilot control housing 1 Use for dual-lever control

1 30881000365 | E[HTT Shade 1

12 30812102020 | P¥SEHR Glass press plate 8

13 51158170304 | #24TM5x%10 Screw M5x10 4.8 16 | GB/T818

14 51421070115 | # 5 Washer 5 16 | GB/T97.1

15 51401070107 | # &5 Washer 5 16 | GB/T93

16 60900001625 A R, Inner mirror assembly 1

17 30881101819 | 43k Paper gasket 1

18 30812000630 | Hh# Ground pad 1

138



LONKING 72X

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)

139



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR A% HE RES / %
Item Code Part Description Specification Qty Original NO./Remarks

19 30881101707 | 253k Seal gasket 1

20 30881000614 | 75042 4bWy 35 G457 s % Cab sound absorption spronge assembly 1

21 60900001602 | JE e sealed cover of base 4

22 30812102051 | A iHshHiAR Left movable faceplate 1

23 60900001600 | ZxiE&EH M A/C air duct assembly 1

24 60900001596 | Hi [tk Front boarding 1

25 60900001597 | /& Rif kR Left front boarding 1

26 60900001607 | =14tk Left door trim 1

27 60900001608 | -] &M Left door upper cover 1

28 60900001609 | ]8R Cover of left door lock 1

29 60900001604 | )5 EI#R Left rear boarding 1

30 60900001603 | J5 [t Rear boarding 1

31 60900001624 | 14T Ak Clamp assembly 36

32 60900001623 A T Inner ceiling decoration 1

33 30881101705 | T Inner ceiling decoration 1 Optional with MP3 player
34 60900001598 | 471 EI#R Right front boarding 1

35 60900001599 H X = AR Air outlet cover 1

36 60900001605 | 455 Flt Right rear boarding 1

140




LONKING 72X

e 245 CAB SYSTEM

12 4= 24 CAB SYSTEM (30812900218)

141



HfE 241 CAB SYSTEM

LONKING 72X

12 %% A% CAB SYSTEM (30812900218)

FFs i KR A% HE RES / %
ltem Code Part Description Specification Qty Original NO./Remarks
37 30881101708 | £ )5 HliRk Right rear boarding 1 fic. 7% & F Optional with air condition
38 51166450211 H 4 24TST 4.8x13| Tapping screw ST 4.8x13 45 | GB/T845
39 51166450411 H 2 4T7ST4.8x19 | Tapping screw ST4.8x19 8 | GB/T845
40 60900001611 A TR Right door trim 1
41 60900001612 | A1) L@ Right door upper cover 1

142



-

LONKING 72 1L

B E M R4 OUT PANEL SYSTEM

13 B %4 OUT PANEL SYSTEM (30813900210)

143



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13 B F %% OUT PANEL SYSTEM (30813900210)

Fs b ZHR Hire HE FRBS / &VE
Item Code Part Description Specification| Qty Original NO./Remarks

1 30884900002 | Hil /& £4Ye R K Front left mudguard assembly 1

2 30884900003 | Hil Ay Y AR s B Right front mudguard assembly 1

3 30816000000 | ZERHAL= ffik Left attached angle iron 1

4 30816000001 | AiBENL=fHEk Right attached angle iron 1

5 30813000535 | HEHTELEEIESE | Welding of combination lamp left support 1

6 30813000536 | A &4T4 4424 | Welding of combination lamp right support 1

7 30889000205 | VK HsiHIAH &k Hydraulic oil tank assembly 1 | o[ ]159

8 30888900036 | MAIHAH &L Ak Fuel tank assembly 1 ﬁ>D 155

9 30885900026 | i Zc YRR K Left rear mudguard assembly 1

10 30885900027 | JaAi YRR R Right rear mudguard assembly 1

11 30886900068 | LEE LK Engine hood assembly 1 | ]145

12 30887900055 | P H &K Counter weight assembly 1 | ] 151

144



LONKING 72X

7224 OUT PANEL SYSTEM

13.1 HlLEE = B HOOD ASSEMBLY (30886900068)

145



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.1 HLEE B HOOD ASSEMBLY (30886900068)

FF5 S ZHR FAk HE FES / &iE
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51204091114 I2FEM8x%25 Bolt M8x25 8.8 28 | GB/T5783

2 51401090107 | #[&[8 Washer 8 30 | GB/T93

3 51420090121 #JE 8 Washer 8 30 | GB/T96.1

4 30886000777 | & TLERK Hinge assembly 4

5 51420100119 | #E[10 Washer 10 10 | GB/T96.1

6 51307000919 | #ZEEEM8 Nut M8 8 18 | GB/T6170

7 30886000837 | MLE[IHLES Welding of engine hood door frame 1

8 30886000864 | FEHEA Upper cover welding 1

9 30886000865 | J5EIEA Rear hood welding 1

10 30886000844 | HLEM HE4L M | Sound-absorbing sponge assembly for engine hood 1

11 51204111214 EFEM12x30 Bolt M12x30 8.8 14 | GB/T5783

12 51401110107 | #[&12 Washer 12 14 | GB/T93

13 51420110119 | #J&12 Washer 12 14 | GB/T96.1

14 51453120107 | #4kE[12 Retainer ring 12 2 GB/T894.1

15 30886000916 | EFrHfE| Off-standard washer 2

16 30886000782 | SCHEATIES Brace strut welding 1

17 51341000719 | #EEEM12 Nut M12 8 1 GB/T889.1

18 30812000119 | FKF K Door lock assy 1

146




LONKING 72X

7224 OUT PANEL SYSTEM

13.1 HLE = B HOOD ASSEMBLY (30886900068)

147



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.1 HLEE B HOOD ASSEMBLY (30886900068)

Fs S EZ S Hire HE FES / &iE
Item Code Part Description Specification| Qty | Original NO./Remarks

19 30886000812 | JadmtR)IEA Rear cover plate welding 1

20 30886102425 | @iF4kEitk Plate of iron block of lock 2

21 | 30886102693 | HLE[ISCHEFT Brace strut of hood door 2

22 51307001119 | MEELEM12 Nut M12 8 8 GB/T6170

23 51307001019 | #&H£EMA10 Nut M10 8 8 GB/T6170

24 30886000790 | i £ Shock pad 6

25 30886000901 | [lEFIEA Fixing rod welding 2

26 30886000886 | I'THER 2% Doorframe rubber strip 4

27 30886000838 | £ FMHRIRES Welding of the lower right side plate 1

28 30886000839 | & FARIES Welding of the lower left side plate 1

29 60701010145 | HLET THE AR Hood lock assembly 2

30 51569000801 | Hl:ti8I£T5%12 Self-plugging rivet 5x12 11 8 | GB/T12618.1

31 30886000797 | EHLEITIES Welding of the frame of left hood door 1

32 30886000798 | HHLEI RS Welding of the frame of right hood door 1

33 30886000863 | FIEIEA Front hood welding 1

34 30886102624 | Ltk Upper cover plate of front hood 1

35 30886000846 | /frJaE[TIEE Welding of the frame of left rear hood door 1

36 30886000847 | fiJEEE[TIEE Welding of the frame of right rear hood door 1

148



LONKING 72X

7224 OUT PANEL SYSTEM

13.1 HLE = B HOOD ASSEMBLY (30886900068)

149



-
B 2% OUT PANEL SYSTEM LONKING 721

13.1 HLEE B HOOD ASSEMBLY (30886900068)

Fs b R g HE FES / &iE
Item Code Part Description Specification| Qty | Original NO./Remarks

37 30886000848 | J& = J4M Door lock of rear hood 2

150



LONKING L 7% A% OUT PANEL SYSTEM
13.2 ‘P &E & i COUNTER WEIGHT ASSEMBLY (30887900055)

151



-
%M A OUT PANEL SYSTEM LONKING 721

13.2 “F E & COUNTER WEIGHT ASSEMBLY (30887900055)

FF5 b ZHR Hire HE FES / &iE
Item Code Part Description Specification| Qty Original NO./Remarks

1 30887000518 | “PflifEIFEA Counter weight welding 1

2 30887100429 | BKRE Rubber sleeve 2

3 51421090115 | #[#8 Washer 8 10 | GB/T97.1

4 51401090107 | #[58 Washer 8 10 | GB/T93

5 51204091114 | #Ef£M8x25 Bolt M8x25 8.8 8 GB/T5783

6 30887000345 | Hijff a8t Battery cover lock 2

7 60907000001 | $LF H K Handrail assembly 2

8 30887101215 | HM AL HIES | Welding of the left cover of battery box 2

9 51307000919 | #HKEMS8 Nut M8 8 2 GB/T6170

10 51421100115 | #[E10 Washer 10 10 | GB/T97.1

11 51401100107 | #E10 Washer 10 10 | GB/T93

12 51307001019 | #H£EM10 Nut M10 8 10 | GB/T6170

13 30887100936 | ki Ak Angle iron assembly 1

14 30887100042 | Hijffihisz Battery drawing 2

15 | 60919010041 | “F#i s 4 Counterweight rubber strip 2

16 60922010024 | Hi i fisc Battery rubber pad 4

17 51218081001 IZFEM6%20 Bolt M6%20 10.9 2 GB/T5787

18 30810100600 | HLYESTFKME R | Power switch mounting plate 1

152



LONKING L 7% A% OUT PANEL SYSTEM
13.2 ‘P &E & i COUNTER WEIGHT ASSEMBLY (30887900055)

153



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.2 P & 5 i COUNTER WEIGHT ASSEMBLY (30887900055)

Fs S ZHR Hire HE FES / &VE
Item Code Part Description Specification Qty Original NO./Remarks

19 30887101273 | #5IHRES Kingpin assembly 1

20 51536000101 Hi4x44 Pin 4x44 1 DIN11024

21 30887101149 | fT E=EMR Lamp cover seal plate 2

22 51421080115 | (6 Washer 6 4 | GB/T97 1

23 51401080107 | &6 Washer 6 4 | GB/T93

24 | 51204080814 | 1EF:M6x12 Bolt M6x12 8.8 4 | GB/T5783

25 51204101214 | #E#EM10%30 Bolt M10x30 8.8 6 | GB/T5783

26 | 30887100789 | MUK LRI Protective board of discharge water valve 1

27 30887100219 | [ Washer 4

28 51401130107 | 16 Washer 16 6 | GB/T93

29 51204135014 | #£#:M16x55 Bolt M16x55 8.8 4 |GB/T5783

30 51420170121 | #[&24 Washer 24 2 |GB/T96.1

31 51401170107 | #p24 Washer 24 2 | GB/T93

32 51204172014 | 18#:M24x70 Bolt M24x70 8.8 2 | GB/T5783

33 51307001319 | ##£EM16 Nut M16 8 2 | GB/T6170

34 30887101198 | it Lockplate 2

35 51420130121 #PE16 Washer 16 2 | GB/T96.1

36 51204133714 | 1M 16%40 Bolt M16x40 8.8 2 | GB/T5783

154




LONKING 72X

B E M R4 OUT PANEL SYSTEM

13.3 #AM 48 2 B FUEL TANK ASSEMBLY (30888900036)

18—y 147

4

155



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.3 #AHFE 5 A FUEL TANK ASSEMBLY (30888900036)

Fs S ZHR Hire HE FES / &VE
Item Code Part Description Specification Qty Original NO./Remarks

1 | 51204101114 | ¥2FM10x25 Bolt M10x25 8.8 6 | GB/T5783

2 | 51401100107 @ *AME10 Washer 10 6 | GB/TO3

3 | 51421100115 | 10 Washer 10 6 | GB/T97 1

4 30813100211 | ¥k Stopper 1

5 30888000071 | Ul @& Oil drain cover welding 1

6 60922010032 B Shim 1

7 60980000189 W58 d80xD40x12 Magnet ®80xd40x12 1

8 60307010012 | EJEihids Circular oil leveler 3

9 60308000027 | " IHIE A% S A Oil suction oil filer assembly 1

10 51453270107 | $4kE30 Circlip 30 2 | GB/T894.1

11 51421200115 | #E30 Washer 30 2 | GB/T97.1

12 30888100154 | #H%f pin shaft 2

13 30888000061 | AHITA TG Right front handrail welding 1

14 51204090914 | #%+£M8x16 Bolt M8x16 8.8 3 | GB/T5783

15 | 51401090107 | M8 Washer 8 7 | GB/TO3

16 51421090115 | #[&8 Washer 8 7 | GB/T97.1

17 30888102443 | WAiit itk Cover of Qil level indicator 1

18 51204091014 | #%t£M8x20 Bolt M8x20 8.8 4 | GB/T5783

156



LONKING L 7% A% OUT PANEL SYSTEM
13.3 #RWiF8 & st FUEL TANK ASSEMBLY (30888900036)

&—{@——{(’:@

2)

157



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.3 #AHFE 5 A FUEL TANK ASSEMBLY (30888900036)

FFs i KR KAk HE RES / &1
Item Code Part Description Specification Qty Original NO./Remarks

19 60308000028 | F A JEIH A Air filter 1

20 | 30888000127 | JAmFEiAIEE Fuel tank body welding 1

21 51421110115 | #[E12 Washer 12 9 GB/T97.1

22 51401110107 | # 12 Washer 12 9 | GB/T93

23 51204111114 | M 12x25 Bolt M12x25 8.8 5 GB/T5783

24 51401130107 | #[&[16 Washer 16 2 | GB/T93

25 51421130115 | #[#16 Washer 16 2 GB/T97.1

26 51204133714 | ###£M16%40 Bolt M16x40 8.8 2 GB/T5783

27 51204111314 | #Ef£M12x35 Bolt M12x35 8.8 4 GB/T5783

28 51307001119 | #REEM12 Nut M12 8 4 | GB/T6170

29 30888000087 | AEEAIEA Right ladder welding 1

158



LONKING L 7% A% OUT PANEL SYSTEM
13.4 Wi E 48 = B HYDRAULIC TANK ASSEMBLY (30889000205)

159



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.4 W &7 58 5 B HYDRAULIC TANK ASSEMBLY (30889000205)

Fs S ZHR Hire HE FES / &¥F
Item Code Part Description Specification | Qty | Original NO./Remarks

1 51204101114 IZFEM10%25 Bolt M10x25 8.8 24 | GB/T5783

2 51401100107 #HE10 Washer 10 24 | GB/T93

3 51421100115 #HIE10 Washer 10 24 | GB/T97.1

4 30889000089 | V£ 5 ik Flange cover assembly 2

5 60922010032 | #)v Shim 4

6 60308000039 | MRHiiELs Oil suction filter element 1

7 60308000038 | [=l3JiE:ts Oil return filter element 1

8 51204111114 BEFEM12x25 Bolt M12x25 8.8 5 GB/T5783

9 51401110107 #pE12 Washer 12 9 GB/T93

10 51421110115 | # 12 Washer 12 9 GB/T97.1

11 51204111314 IEFEM12x35 Bolt M12x35 8.8 4 GB/T5783

12 51307001119 BEEEM12 Nut M12 8 4 GB/T 6170

13 51204091014 IZFEM8x20 Bolt M8x20 8.8 4 GB/T5783

14 51401090107 8 Washer 8 4 GB/T93

15 51421090115 P58 Washer 8 4 GB/T97 .1

16 60101100556 | == JEIGE#H Air filter 1

17 30889000104 | AHiIFRFIRA Left front handrail welding 1

18 30889000156 | [Hlyhik=2tR& Absorption filter flange welding 1

160



LONKING L 7% A% OUT PANEL SYSTEM
13.4 Wi E 48 & Bt HYDRAULIC TANK ASSEMBLY (30889000205)

161



Bk %4 OUT PANEL SYSTEM

LONKING 72X

13.4 W &7 58 5 B HYDRAULIC TANK ASSEMBLY (30889000205)

Fs S ZHR Hire HE FES / &¥F
Item Code Part Description Specification | Qty | Original NO./Remarks
19 60307010012 | [A AR Round oil gage 2

20 51421130115 | #[E16 Washer 16 4 GB/T97.1

21 51401130107 | #[&16 Washer 16 4 GB/T93

22 51204133714 | 1£F:M16%40 Bolt M16x40 8.8 4 GB/T5783

23 30889000204 | kA AIES Welding of hydraulic tank body 1

24 60980000189 | 4%k Magnet 1

25 30888000071 | Jiftidi /& QOil drain cover welding 1

26 30813100211 ik Stopper 1

27 | 30889000122 @ LIEEHEL Left ladder welding 1

162



LONKING 72X

HS A4ELECTRIAL SYSTEM

14 BS %% ELECTRIAL SYSTEM (30815900212)

163



A RGELECTRIAL SYSTEM

LONKING 72X

14 BSR4 ELECTRIAL SYSTEM (30815900212)

Fs i B A% HE RES / &E
ltem Code Part Description Specification | Qty Original NO./Remarks

1 s A E Electrical wiring of cab 1 | ]165

2 MRS A E Electrical wiring of front frame 1 | o]169

3 KNS ATE Electrical wiring of engine 1 :>E| 171

4 WA S E Electrical wiring of oil tank 1 2[_]173

5 S ERSAAE Electrical wiring of counter weight 1 ﬁ>D 175

6 AR SATE Electrical wiring of transmission 1 >l ]177

7 Pk S S A B Electrical wiring of scrubber 1 | ol 179

164



-

LONKING 72 1L

HS A4ELECTRIAL SYSTEM

14. 1 B =EHES4E ELECTRIAL WIRING OF CAB (30815900212)

165



A RGELECTRIAL SYSTEM

LONKING 72X

14. 1 ZH=HS4E ELECTRIAL WIRING OF CAB (30815900212)

Fs i B v HE RES / &
ltem Code Part Description Specification | Qty Original NO./Remarks

1 60404011580 | # 5 kAT Headlamp 4

2 51204091014 | i24M8x20 Bolt M8x20 8.8 6 | GB/T5783

3 51421090115 | #[58 Washer 8 8 | GB/T97.1

4 51401090107 | #.[&8 Washer 8 8 | GB/T93

5 30815000256 | HE RMLAERD 4 B Installation assembly of fan heater 1 1Pt Optional

6 60400000628 | =i = Ak AJ/C assembly 1 >l _]187

7 51204091114 | i2#:M8x25 Bolt M8x25 8.8 2 | GB/T5783

8 51421110115 | #pE12 Washer 12 4 | GB/T971

9 51401110107 | #¥pE[12 Washer 12 4 | GB/T93

10 51204111214 | 12#:M12x30 Bolt M12x30 8.8 4 | GB/T5783

11 51420080121 | # &6 Washer 6 4 | GB/T96.1

12 51401080107 | #[5l6 Washer 6 7 | GB/T93

13 51204080814 | iZ#:M6x12 Bolt M6x12 8.8 4 | GB/T5783

14 60400000569 | #ij [y 2% 2 R Front windscreen wiper assembly 1 o] 181

15 60400000707 | JSTANER G MR Stand-alone IP assembly 1 :>E| 185

16 60405030122 | Zkrae Relay 1

17 60403010079 | pgudsd A Central control box 1 ﬁ>D 197

18 60400000572 | J5 Yl S, Rear windscreen wiper assembly 1 2> _]183

166




-

LONKING 72 1L

HS A4ELECTRIAL SYSTEM

14. 1 ZH=HS4E ELECTRIAL WIRING OF CAB (30815900212)

167



A RGELECTRIAL SYSTEM

LONKING 72X

14. 1 B =EHES4E ELECTRIAL WIRING OF CAB (30815900212)

Fs i Z K 73 HE RES / &1
Item Code Part Description Specification| Qty Original NO./Remarks
19 60400000553 | # 4T Warning lamp 1
20 60400000703 | #AEG LR Control console harness 1
21 60400000706 | kI~ Rocker switch 1
22 60400000751 | J5 & n#tJrae Rear window heater switch 1 5 )5 & Nk 5 — [k 2
Optional with rear window heater switch
23 60400000752 | 5 n#HuEEL Rear window heater cable 1 5 5 & a5 — (5] ik 2
Optional with rear window heater switch
24 60400000670 | 12V 75 Hi 12V charging rack 1
25 60402050240 | WL T5AT Ceiling lamp 1
26 60401050021 EEWW5s Electric fan 1 1Pt Optional
27 51421080115 | # &6 Washer 6 3 | GB/T97.1
28 51158190704 | 124TM6x25 Screw M6x25 4.8 3 | GB/T818
29 60400000727 | MP3#% s MP3 Player 1
30 60400000701 | ZEmp=s2kh Cab harness 1

168




-
LONKING 7= 1 HX 24 ELECTRIAL SYSTEM
14. 2 RiZE%2 S4B ELECTRIAL WIRING OF FRAME (30815900212)

169



A RSGELECTRIAL SYSTEM

LONKING 72X

14. 2 RiZE%2 S4B ELECTRIAL WIRING OF FRAME (30815900212)

Fs i Z K i HE RES / &
Item Code Part Description Specification Qty Original NO./Remarks

1 60401050113 | A HmW\ (k%) | Right electrical horn (sackbut) 1

2 60400000843 | AHHTHEKIT Right combination headlamp 1

3 60400000700 | ®Fr&ELpsgR Front frame harness 1

4 60400000844 | fEwiHEKRIT Left combination headlamp 1

5 60401050112 | = damio\ (75 3% Left electrical horn (althorn) 1

6 51421090115 | #4J%|8 Washer 8 2 | GB/T97.1

7 51401090107 | #[&8 Washer 8 2 | GB/T93

8 51204090914 | 1Z#:M8x16 Bolt M8x16 8.8 2 | GB/T5783

170



-
LONKING 7= 1 S A4 ELECTRIAL SYSTEM
14. 3 &BIHLHES T E ELECTRIAL WIRING OF ENGINE (30815900212)

171



A RSGELECTRIAL SYSTEM

LONKING 72X

14. 3 KEMPLES A E ELECTRIAL WIRING OF ENGINE (30815900212)

FF5 S By i A% HE FES / &iE
Item Code Part Description Specification | Qty Original NO./Remarks

1 51204101414 | #2#M10%30 Bolt M10%30 8.8 3 GB/T67

2 51401100107 | #[&10 Washer 10 3 | GB/T93

3 51421100115 | # 10 Washer 10 3 | GB/T97.1

4 30815000101 | Z5if JE4EHL 028 A/C compressor bracket 1

5 60400000560 | i i f% k2% Temperature sensor 1

6 60400000557 | J& JjfLmae Temperature sensor 1

7 | 60400000704 = KEHHLLEH Engine harness 1

8 60402020207 | EidifL kgL Speed sensor 1

172



-
LONKING 7= 1 HX 24 ELECTRIAL SYSTEM
14. 4 WA HSAE ELECTRIAL WIRING OF OIL TANK (30815900212)

173



A RSGELECTRIAL SYSTEM

LONKING 72X

14.4 WHAEHES4E ELECTRIAL WIRING OF OIL TANK (30815900212)

FF5 S ZHR FAZ HE RES / #&3E
Item Code Part Description Specification Qty Original NO./Remarks
1 51118170604 | #24TM5 x 16 Screw M5 x 16 5.8 4 GB/T67
2 51401070107 | #4pE5 Washer 5 4 GB/T93
3 60400000566 | #RimAL R Sensor of fuel level 1

174



-
LONKING 7= 1 HX 24 ELECTRIAL SYSTEM
14. 5 P45 E H S4B ELECTRIAL WIRING OF COUNTER WEIGHT (30815900212)

175



A RSGELECTRIAL SYSTEM

LONKING 72X

14.5 ‘P E S E ELECTRIAL WIRING OF COUNTER WEIGHT (30815900212)

FF5 b ZHR g HE JRES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks

1 60400000702 | JG4-ZR45H Rear frame harness 1

2 60400000718 | Hjf4k Battery harness 1

3 60401030006 & Lt Battery 2

4 51401090107 | #[&8 Washer 8 4 GB/T93

5 51421090115 | #[#8 Washer 8 4 GB/T97.1

6 51204091114 | iZE#2:M8x25 Bolt M8x25 8.8 4 GB/T5783

7 60402050183 | JGE/T Taillamp 2

8 60980000190 | Je kil Nylon strip 40

9 60405020184 | HEJHEEFFR Master power switch 1

10 | 60980000164 | f3|7%EignS a8 Reverse buzzer 1

11 51401080107 #JE6 Washer 6 2 GB/T93

12 51420080121 #[E 6 Washer 6 2 GB/T96.1

13 51204081014 IEAEME%20 Bolt M6x20 8.8 2 GB/T5783

176



-
LONKING 7= 1 S A4 ELECTRIAL SYSTEM
14.6 ZHEFLHS M E ELECTRIAL WIRING OF TRANSMISSION (30815900212)

177



H /S 24 ELECTRIAL SYSTEM l.onl(l—nG =1
14. 6 ZEF A HS A E ELECTRIAL WIRING OF TRANSMISSION (30815900212)

FFs i KR i HE RES / #iE
Item Code Part Description Specification Qty Original NO./Remarks
1 60402020050 | AL IERES Temperature sensor 1

2 60400000564 | A¢E )k JjHFo% | Variable speed pressure switch 1

178



-
LONKING 7= 1 HX 24 ELECTRIAL SYSTEM
14. 7 Pewks$H S4B ELECTRIAL WIRING OF SCRUBBER (30815900212)

179



A RSGELECTRIAL SYSTEM

LONKING 72X

14.7 P83 H57i B ELECTRIAL WIRING OF SCRUBBER (30815900212)

FFs i KR S HE RES / #&3E
ltem Code Part Description Specification Qty Original NO./Remarks
1 60400000574 | Ve Scrubber 1
2 51420080121 | #H[&6 Washer 6 2 | GB/T96.1
3 51401080107 | #[&l6 Washer 6 2 GB/T93
4 51204080814 | #E#EM6x12 Bolt M6x12 8.8 2 | GB/T5783

180



-

LONKING 72 1L

HS RAELECTRIAL SYSTEM

14.8 RN #2852 FRONT WIPER ASSEMBLY (60400000569)

181



S A4.ELECTRIAL SYSTEM l.onl(l—nG 2L

14.8 A& FRONT WIPER ASSEMBLY (60400000569)

Fs b BR s HE FES / &7
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000570 i 7K HL AL Wiper motor ZD2530-49 1 | LG855DS.15.32.02

2 60400000658 Y 51 Wiper 550 x 750 1 LG855DS.15.32.01

182



l.om(l'na =1 S A4 ELECTRIAL SYSTEM
14.9 [ W #7825 REAR WIPER ASSEMBLY (60400000572)

183



S A4.ELECTRIAL SYSTEM l.onl(l—nG 2L

14.9 5N HI%& 4 R REAR WIPER ASSEMBLY (60400000572)

Fs b BR s HE FES / &7
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000573 i 7K HL AL Wiper motor ZD2230-90 1 | LG855DS.15.34.02

2 60400000659 Y 51 Wiper 400 1 LG855DS.15.34.01

184



-

LONKING 72 1L

HS RAELECTRIAL SYSTEM

14. 10 J32 R & 5 STAND-ALONE IP ASSEMBLY (60400000707)

185



B RHAELECTRIAL SYSTEM

LONKING 72X

14. 10 Jh32 4R & 2 . STAND-ALONE IP ASSEMBLY (60400000707)

Fs b B s HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
1 60400000725 HEE Instrument assembly 1 CDMB835EV.15.99
2 60400000612 AR AE Instrument frame 1 LG855DS.15.60.15
3 60400000713 28R K Harness assembly 1 CDMB835EV.15.06
4 60400000613 W SR R Inner support assembly 1 LG855DS.15.60.22
5 60400000614 HRE Right upper cover 1 LG855DS.15.60.19
6 60400000619 4 E5% Right lower cover 1 LG855DS.15.60.17
7 60400000616 J& 7% Rear cover 1 LG855DS.15.60.20
8 60405020343 HL B T R JK4004 Electric lock switch JK4004 1 CDM835EI.15.14
9 60405020346 HEIFRIKIB9K Combination switch JK369K 1 CDMB835EI.15.42
10 60400001219 N T RTFA Handle of toggle switch 1 LG855.2-06.2
11 60400000608 BRI Panel switch 1 LG855DS.15.60.11
12 60207020007 12 TR Electric handle 1 CDMB835EGTII.05.03
13 60400000617 w5 Left upper cover 1 LG855DS.15.60.16
14 60404011588 ANEZHLE24V 120W | External power supply 24V 120W 1 LG855BI1.15.33
15 60400000615 7 Left Lower cover 1 LG855DS.15.60.18

186




-

LONKING 72 1L

HS RAELECTRIAL SYSTEM

14.11 =i 2 5 AIR CONDITION ASSEMBLY (60400000628)

7

Vil
%.\Il..@&“ﬁ

187



B RHAELECTRIAL SYSTEM

LONKING 72X

14.11 =i 25 AIR CONDITION ASSEMBLY (60400000628)

FFs i KR FAE HE RES / &1
Item Code Part Description Specification | Qty Original NO./Remarks

1 60900003002 | 7& &k &% ik Evaporator assembly 1 1050109002 =[_] 189

2 60100002686 | 7% ‘& 2% [F & AR Evaporator fixed plate 1 1041509003

3 60100002687 | =itk Sealing plate 1 1041009003

4 60100002618 | 5t HIHR Control panel 1 012400017

5 | 60100002345 | ks Condenser 1 050200013 =>_] 195

6 60100002597 | L4l Compressor 1101010018 / 5H14 24V ¥.Bf#

7 60100002638 | KC%& KC tube 1 050609011

8 60100002653 | FE%# FE tube 1 1050609009

9 60100002661 | EK% EK tube 1 1050609010

10 | 60100002665 | BERKE Heater water pipe P16 x 7 m 1 1020502002

11 60100002629 | #3112-27 Pipe fastener 4 1020600033

12 60100002632 | /KiEINTP3/8 Water valve 2 1010803005

188



-
LONKING 7= 1 S A4 ELECTRIAL SYSTEM
14.11. 1 Z X 28 2 . EVAPORATOR ASSEMBLY(60900003002)

189



B RHAELECTRIAL SYSTEM

LONKING 72X

14.11. 1 Z&Z K7 2 . EVAPORATOR ASSEMBLY(60900003002)

FFs i Z K R HE RES / &
Item Code Part Description Specification Qty Original NO./Remarks

1 60100002677 | 7&Kk A4k Evaporation box 1 | 040709002

2 60100002688 | jEiEde—+ Temperature control clip 1 041700017

3 60900003025 R IR L Temperature control probe 1

4 60100002614 | Jx\| ] % Throttle shaft seat 1 1041900016

5 60100002615 | K| Wind door 1 1041909001

6 60100002617 | Hp4RUE R Filter paper 125.5 x 75 x 17 11021001007

7 60100002611 AT 2% Actuator 24V 1 012400019 / ZXQ-24-10

8 60100002612 | &AM Blower ZHF283502L 1 1011900016

9 60900003027 | & XNLL TR Blower wire harness 1

10 60100002681 | JXUALpE Fan base 1 1041509002

11 60100002609 | E#:E Connecting pipe 110205030004

12 60100002672 | #“#R Cover plate 1 1041009002

13 60900003013 | 4k H 28 2 %, Relay assembly 1

14 60900003015 | =54} pa] O-ring seal ®8.1x1.8 1 1021300006

15 60900003016 | 254} [E] O-ring seal ®14 x 1.8 1 1021300005

16 60100002624 | ffk K Expansion valve H#AY 1 1010801007

17 60900003017 | =54} Al O-ring seal ®11.2x1.8 2 1021300004

18 60100002605 | 7£ % 4Lk Evaporator core 1 180200500-0

190



-

LONKING 72 1L

HS RAELECTRIAL SYSTEM

14.11. 1 Z&Z K78 2 EVAPORATOR ASSEMBLY(60900003002)

30—16

191



B RHAELECTRIAL SYSTEM

LONKING 72X

14.11. 1 Z&Z K7 2 . EVAPORATOR ASSEMBLY(60900003002)

FFs i KR R HE RES / &
Item Code Part Description Specification Qty Original NO./Remarks
19 60100002623 iz KK F8 Amolile radiator 1 80401700-0

20 60900003024 | & Sheath 12 1 020910005

21 60100002689 | 4 [ E R Connecting pipe fixing plate 11041709001

22 60100002616 | x| % Throttle shaft 1 1100100502

23 60900003021 | &K Water strainer 316 x 200 1

24 | 60100002690 | 47Kkt Dash plate 11041009000

25 60100002691 IS EESN T Wanter tank seal plate 1 041009005

26 51204080914 | 4f N MAi2te Hexagon bolts M6 x 16 1

27 | 51421080115 | “F#a Plane pad M6 1

28 60900003042 | 4k/NMAtEss Hexagon bolts M6 x 12 three-piece 3

29 60900003035 e A Round cross bolt M4 x 12 three-piece 7

30 60900003043 | [F3Lk+Fi2s Round cross bolt M4 x 16 three-piece 2

31 60900003033 | [&|3k+ 7 hge Round cross bolt M4 x 25 3

32 | 51421060115 | F34 Plane pad M4 3

33 | 51401060107 | ik Spring pad M4 3

34 | 60900003037 | Bz Self tapping screw M4 x 12 1

35 60900003030 7S H R A Inside hexagonal bolt M6 x 12 2

36 60900003032 | K3k [A+ ik Round cross bolt M4 x 12 11

192



-
LONKING 7= 1 S A4 ELECTRIAL SYSTEM
14. 11. 1 ZZ K235 EVAPORATOR ASSEMBLY(60900003002)

f §f ——37

193



B RHAELECTRIAL SYSTEM

LONKING 72X

14.11. 1 Z&Z XK #3 2 . EVAPORATOR ASSEMBLY(60900003002)

= e Pz W Bk RES / &5
Item Code Part Description Specification Qty Original NO./Remarks
37 60900003036 | Ji kT Larger pad M4 11

194



-

LONKING 72 1L

HS RAELECTRIAL SYSTEM

14. 11. 2 A48 = . CONDENSER ASSEMBLY (60100002345)

AN

S

o
Q

@)
(P

= }
J
@ o

i

N

X
\I.!ik
e

7\@

195



B RHAELECTRIAL SYSTEM

LONKING 72T

14. 11. 2 A #7855 CONDENSER ASSEMBLY (60100002345)

s b 2R HAk HE RES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks

1 60100002693 | & ikkas S 28 Condenser support 11040902014

2 60100002602 | ¥ HEasLA Condenser core 1 1 81200900-1B

3 60100002598 | XML Cooling fan 11011100010

gt 60100002633 | Tl Drying bottle 11010400010

5 60900003026 | HJIJFR Pressure switch 1 1011300006

6 60100002644 | CF# CF tube 1 | 050600085

7 51204081014 | Ah/SFilgks: Hexagon bolts M6 x 20 5

8 60900003042 | b NFEREE Hexagon bolts M6 x 12 three-piece 4

9 51421080115 | P& Washer M6 5

10 | 51401080107 | #i#k Washer M6 4

11 | 60900003031 | ##E} Nut M6 4

196



LONKING 72X

S RSELECTRIAL SYSTEM

14.12 F Je3% 4| & CENTRAL CONTROL BOX (60403010079)

197



S A4 ELECTRIAL SYSTEM I.OIII(I—IIG =1
14.12 Fr 934 & CENTRAL CONTROL BOX (60403010079)

FFs i Z K R HE RES / &
Item Code Part Description Specification Qty Original NO./Remarks

1 60900002951 | {2 Fuse 1A 1

2 60900002952 | R[22 Fuse 5A 4

3 60900002953 | {5k Fuse 10A 13

4 60900002954 | {4 Fuse 20A 1

5 60900002955 | {342 Fuse 30A 1

6 60900002956 | 4kHige Relay HFV4 024-1Z1GR 7 | 24V

7 60900002957 | #4ng 3% Buzzer RTD-FM 1

8 60900002958 | [AJ:%e Flasher RTD-SG-A 1

9 60900002959 | 4k i 4L Relay HFV7 024-HTM-R 1| 24V

10 60900002960 | M5 Housing 101z 1

11 60900002961 | # ) Shim M5 2

12 60900002962 | fEHt Nut M5 2

13 | 60900002963 | {4z Fuse ATM/60A 1

14 60900002964 | % Bracket 10£1 1

198



LONKING 72X

BEHL THE TOOL KIT

15 BEHL T E TOOLKIT

199



-
BEHL T E TOOLKIT LONKING 721

15 FEHL A TOOLKIT
FF5 b B s HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
1 80803103366 AR F Shifting spanner 375mm 1
2 80803103367 R TF Shifting spanner 200mm 1
3 80803300139 — Rz ] Flat screw driver 250mm 1
4 80803300140 ) Flat screw driver 125mm 1
5 80803300142 g ) Cross screw driver 125mm 1
6 80803300055 N 22 Pliers 200mm 1
7 80803300056 SR an Short connecting rod 120mm 1
8 80803900316 R[] 5 He AR Ratchet handle 250mm 1
9 80803103369 Bk T Offset ring spanner 10-12 1
10 80803103370 RELAFAERTF Offset ring spanner 13-15 1
11 80803103371 R AFAEAR T Offset ring spanner 14-17 1
12 80803103372 KL AR T Offset ring spanner 17-19 1
13 80803103373 RELAFAERTF Offset ring spanner 22-24 1
14 80803103374 R AFAEAR T Offset ring spanner 27-30 1
15 80803103375 Bk RARTF Non-shifting spanner 13-15 1
16 80803103376 KR ARAR T Non-shifting spanner 10-12 1
17 80803103377 KL ARARF Non-shifting spanner 14-17 1
18 80803103378 XL R TF Non-shifting spanner 16-18 1

200



LONKING 72X

BEHL THE TOOL KIT

15 FENL T E TOOLKIT

201



BEHLT.H TOOLKIT

LONKING 72X

15 FEHL T E TOOLKIT

FF5 b B s HE FES / &¥E
Item Code Part Description Specification Qty Original NO./Remarks
19 80803103379 WOS SITER Non-shifting spanner 22-24 1
20 80803103380 ML ARAR T Non-shifting spanner 27-30 1
21 80803200155 EiE Socket ®32 1
22 80803200156 B Socket o27 1
23 80803200157 =5 Socket ®24 1
24 80803200158 B=iE Socket ®22 1
25 80803200159 B Socket ®19 1
26 80803200160 £ Socket 18 1
27 80803200161 B Socket ®17 1
28 80803200162 BRE Socket ®16 1
29 80803200163 =5 Socket d14 1
30 80803200164 = Socket 13 1
31 80803200165 B Socket o1 1
32 80803900320 = Socket P12 1
33 60911011668 JEREE S Pressure connector 1
34 68080000044 JEJ13R Pressure gauge Y60-25mpa 1
35 60911011667 Jk 734k Pressure gauge connector 1
36 80803900317 WATIA Sliding handle 250mm 1

202




-
LONKING 721 BEHL T TOOLKIT

15 FENL T E TOOLKIT

P S 6 6 6

/// S

A
-




BEHL T H TOOLKIT l.onl(l'nG 21

w
N
-

60911010174 B Brake hose

N
o
S



l.0nl(l—nG =1 T 44 E GREASING POINTS INDICATION LAYOUT
16 GREASING POINTS INDICATION LAYOUT j#¥g 5047 &

2% G

J0ur gj GREASE
(e e —NT::
|

0 ——— > N H%F@ﬁu@

27 eld - oIL

L

. o
- B TRANSMISSION
: T N OIL

) Ba
b e k<3N
R EATHRA

\I/ THE LUBRICATION

|

]
[

il
—
oo

0
[0/ mom
! 0

AND MAINTENANCE

—
——— 5

DIESEL ENGINE 1S

|
- e L\ - )] R
\\ Ujé@ ﬁ - @Q&O J vt i
AXLE oIl
IL!-I!I HFERER &

See ENGINE User Manual For ~ LUBRICATION POINTS INDICATION
Proper Maintenance CDMB56E.141-003| “Ain.

205



-
sl R EHL A4 DIESEL ENGINE SYSTEM LONKING 721

17 REHL 5B B LIST OF VULNERABLE PARTS OF THE ENGINE

FFs Z K HE RS / &5
Item Part Description Qty Original NO./Remarks

1 KL Alternator 1 EE 9314

2 | BRIhIETE A Filter,fuel 1 | FF90591

3 BRI IETE 2% Filter,fuel 1 3930942

4 PRI IETE 25 Filter,fuel 1 3931063

5 FEBALA Motor,starting 1 ST 9501

6 B A IR B Sz T ke 20 Pulley,accessory drive 1 AD 9003

206



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

12 34567 89101112 1314 15 16 1718 19 20 21 22 23 242526 27 28 29 30 31 32

7 o /

~ @&
Y ey &

73 72 71 70 69 68 67 66 65 64 63 62 61 60 59 58 57 56 55 54 33 52 51 50 49 48 47 46

207



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

A AR A . TRANSMISSION ASSEMBLY (ZL30E.5GV)

Fr5 i TR g B JR &5/
Item Code Parts Description Specification Qty Original No./Remarks

1 36211000005 | — Ay e i & First axle lubricating oil tube 1 ZL30E.5.18A

2 36223000006 | 15424 ¥ vl & Reverse gear lubricating oil tube 1 ZL30E.5.16A

3 36223000001 | FidEF4HE Forward gear oil tube 1 ZL30E.5.11A

4 56953000101 | #%3k{4k A8/R1/4 | Connector A8/R1/4 2 GB/T5626

5 36201000006S | — %1 i = Al Third axle end cover assembly 1 ZL30E.5.5AS

6 36201100100 | {31424 15 %6 4l Reverse gear axle 1 ZL30E.5-6

7 36201100094 | #5434 Seal gasket 1 ZL30E.5-26A

8 60201100495 | & Seal gasket 1 ZL30E.5-10

9 | 36201000008S | % i AL %, Second axle end cover assembly 1 ZL30E.5.9AS

10 | 36218100020 | —Hhum s First axle end cover 1 ZL30E.5.2-1

11 36201100101 | & & Seal gasket 2 ZL.30E.5-8

12 60980000008 | fiyHi % Z21/4" Oil check plug Z1/4" 2 13050-010

13 | 36201100085 | #ffk Transmission housing 1 ZL30E.5G-1

14 36201100096 | Z& & Seal gasket 1 ZL.30E.5-3

15 | 36201000005S | —HiE A 2% % | Third axle clutch assembly 1 ZL30E.5.4S

16 | 36201000004S | —HiE A2 | Second axle clutch assembly 1 ZL30E.5.3S

17 | 36201000001S | —#HliE &8 Sk | First axle clutch assembly 1 ZL30E.5.1S

18 56145011701 | O JE# 45%2.65 | O-ring 45%2.65 1 GB/T3452.1

208




-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

19 20 21 22 23 242526 27 28 29 30 31 32

209



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

A4 A . TRANSMISSION ASSEMBLY (ZL30E.5GV)

Fr5 I fidh R g K SRS/
Item Code Parts Description Specification Qty Original No./Remarks

19 36201100084 | & Shaft sleeve 1 ZL30E.5-7

20 51204101214 | %t M10%30 Bolt M10%30 8.8 43 | GB/T5783

21 36201100099 | f44ik%e Reverse gear 1 | ZL30E.5-4

22 36201000007 | 3¢ %4¢ Bracket 2 ZL30E.5.6B

23 36201100085 | #Hfk Transmission housing 1 ZL30E.5G-1

24 | 60304000072 | HL{Z4EIAIE Electric control valve 1 | ZL30E.5.8A

25 51142250108 | ##4] M16 Screw M16 1 GB/T825

26 51203112714 | 1% M12x110 Bolt M12x110 8.8 6 GB/T5782

27 56139000202 | ¥ 55%80%12 Oil seal 55x80%12 1 HG4-339-66

28 36224000001 | &< I & Ak Vent trap 1 LG853.03.01.12

29 | 36201100078S | ¥t Oil seal cover 1 | ZL30E.5-28S

30 51401100107 | #& 10 Washer 10 47 | GB/T93

31 36201100095 | A% Input flange 1 ZL30E.5-27

32 36201100097 | #E Rubber pad 1 ZL30E.5-30

33 36201100077 | # & Washer 1 ZL30E.5-25

34 60201100447 | #ZL} M24x1.5 Nut M24x1.5 1 JB980-80

35 | 36201100071S | i End cover 2 ZL30E.5-17AS

36 36201100098 | &+ Seal gasket 3 ZL30E.5-32

210



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

54 53 52 51 50 49 48 47 46

211



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

AR A = % TRANSMISSION ASSEMBLY (ZL30E.5GV)

Fr5 I TR FiE B JR &5/
Item Code Parts Description Specification Qty Original No./Remarks

37 | 36201100079 | %L Adjusting washer 3AH ZL30E.5-29

38 | 36201100093 | Jq%m k2 Rear input flange 1 ZL30E.5-24

39 | 51204111314 | 12+ M12x35 Bolt M12x35 8.8 29 GB/T5783

40 | 51401110107 | #[E 12 Washer 12 35 GB/T93

41 | 36201100076 | i K iy i Rear axle end cover 1 ZL30E.5-23

42 | 36201100091 | & Ef#H Seal gasket 2 ZL30E.5-15

43 | 36201100069 | iJi%E % Adjusting washer 14 ZL30E.5-13

44 | 56139000102 | JHiEf 60%85%12 Oil seal 60x85x12 1 HG4-339-66

45 | 36218000005 | [m]y 4% i i Qil return control valve 1 ZL30E.5G.21

46 | 36218000004 | JEiE 2% M A% Filter assembly 1 ZL30E.5.7

47 | 52198025601 | 7K 6312 Bearing 6312 2 GB/T276

48 | 51203131414 | %t M16x40 Bolt M16x40 8.8 8 GB/T5782

49 | 51401130107 | #[& 16 Washer 16 8 GB/T93

50 | 36100100011 | hZ%E ZG3/4" Plug screw ZG3/4" 1 LG853.02.01-011

51 | 56147010101 | 41& %P 10 Bonded washer 10 8 JB/T982

52 | 36201100082 | #z3kik Adapter 8 Z1. 30E.5-33

53 | 36221000004 | jfinvh & AL Oil fill tube assembly 1 ZL30E.5.13

54 | 36201100083 | #hi& Shaft sleeve 1 ZL30E.5-5

212



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

72 71 70 69 68 67 66 65 64 63 6261 60 59 58 57 56 35

213



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

A A A%, TRANSMISSION ASSEMBLY (ZL30E.5GV)

Fr5 I TR g K SRS/
ltem Code Parts Description Specification Qty Original No./Remarks

55 | 51453350107 | $4& 40 Retainer ring 40 1 GB/T894.1

56 | 51513131703 | [A 44 10%30 Cylindrical pin 10x30 2 GB/T119.1

57 | 52198025201 | %7k 6308 Bearing 6308 1 GB/T276

58 | 51451580107 | #4[& 90 Retaining ring 90 2 GB/T893.1

59 | 36201100092 | it #h Output shaft 1 ZL30E.5-20A

60 | 36201100090 | % # sk %e Output driven gear 1 ZL30E.5-14A

61 36201100073 | #HE Shaft sleeve 1 ZL30E.5-19

62 | 36201100068 | HhE Shaft sleeve 1 ZL30E.5-12

63 | 56139000401 | ¥ 65x90%12 Seal ring 65x90x12 2 HG4-339-66

64 51421110119 | #JE 12 Washer 12 1 GB/T97 1

65 | 36201100074 | izl 7 37 K Brake bracket 1 ZL30E.5-21

66 | 36201100070 | FiffhiA& Front bearing cover 1 ZL30E.5-16

67 | 60208000005 | filzh#s Brake 1 ZL1615.2A

68 | 36206000004 | i %222 ki Front output flange assembly 1 ZL30E.5B.17

69 | 36201100081 | #h Shim 1 ZL.30E.5-31

70 | 56145011301 | O JEI# 42.5%5.3 O-ring 42.5x5.3 1 GB/T3452.1

71 36201100067 | JE1k Press plate 2 ZL30E.5-11

72 | 51373011001 | #&E} M33x1.5 Bolt M33%1.5 2 GB/T890

214




-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

215



-
ZL30E.5GV 7 iE A 44 B A SPARE PARTS MANUAL FOR TRANSMISSION LONKING 7=z 1

A AR A . TRANSMISSION ASSEMBLY (ZL30E.5GV)

Fr5 b R g Hg SRS/
Item Code Parts Description Specification Qty Original No./Remarks
73 | 36223000005 | —#43h % First gear oil tube 1 ZL30E.5.15A
74 | 36204000003 | =4y Third gear oil tube 1 ZL30E.5.22A
75 | 36223000002 | f2liE 4% Reverse gear oil tube 1 ZL30E.5.12A
76 | 36223000003 | —#4yhE Second gear oil tube 1 ZL30E.5.14A
77 | 56953000201 | #z3k1A& A10/R1/4 Connector A10/R1/4 3 GB/T5626
78 | 36201100072 | #:k Connector 1 ZL30E.5-18

79 | 36213000006 | =% & Third axle lubricating oil tube 1 ZL30E.5.19A

216



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

217



-
ZL30E.5GV 7 iE A 44 B A SPARE PARTS MANUAL FOR TRANSMISSION LONKING 7=z 1

— B & ¥ SR SHAFT | ASSEMBLY(ZL30E.5.1S)
Fr5 I fidh R g B SRS/
Item Code Parts Description Specification Qty Original No./Remarks
1 51451750107 | #4[& 150 Retaining ring 150 2 GB/T893.1
2 36211100022 | B & 439G ZE R AR Press plate of clutch piston 2 ZL30E.5.1-8
3 36211000023 | E&#EENH Clutch drive plate 12 ZL30E.5.1-12
4 36211100018 | E&estish A Clutch driven plate 12 ZL.30E.5.1-13
5 36211100021 | &+ Seal ring 3 ZL.30E.5.1-7
6 52322000701 | %7k 30308 Bearing 30308 2 GB/T297
7 36211100016 | iJi%E Adjusting washer 1 ZL.30E.5.1-10
8 36211100014S | #h& Shaft sleeve 1 ZL30E.5.1-6S
9 52198021201 | Hhi7& 6209 Bearing 6209 4 GB/T276
10 | 51451560107 | #4[& 85 Retainer ring 85 4 GB/T893.1
11 36211100012 | % Shaft sleeve 2 ZL30E.5.1-2
12 | 36211100020 | — {834 k% Single-axis backward gear 1 ZL30E.5.1-5
13 | 51454410107 | $4P& 52 Retainer ring 52 2 GB/T894.2
14 36211100013 | &4k Press plate 2 ZL30E.5.1-3
15 | 36211100019 | [f % Pull-off spring 2 ZL30E.5.1-4
16 | 36211000003 | iG%ERE Piston device 2 ZL30E.5.1.1
17 60201100330 | #23& (1/8) Plug (1/8) 2 ZL30E.5.1-9
18 | 36211000004 | —HhE & AEfk Hub body of single-axis clutch 1 ZL30E.5.1.2

218




-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

219



ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

—Hh B & e Mk SHAFT | ASSEMBLY/(ZL30E.5.1S)

FFs I g EA S FA s JRE S /50

ltem Code Parts Description Specification Qty Original No./Remarks
19 | 36211100015 | —#hArty k% Single-axis forward gear 1 ZL30E.5.1-1
20 | 36211100011 | #h& Shaft sleeve 1 ZL30E.5.1-11

220



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

1 2 3 45 6 78 9 101112 1314 1516 17

INEPANY
\

23 2221 20 1918

221



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

—iHiE A s SHAFT Il ASSEMBLY/(ZL30E.5.3S)

Fr5 i TR FiE B JR &5/
Item Code Parts Description Specification Qty Original No./Remarks

1 52322000701 | h7k 30308 Bearing 30308 2 GB/T297

2 36212100039 | # & Washer 2 Z1L.30E.5.3-1

3 36212100040 | —HlnTHERY K%E Second axle forward gear 1 ZL30E.5.3-2

4 36212100041 | #J# Washer 1 ZL.30E.5.3-3

5 52198021201 | Hh7& 6209 Bearing 6209 4 GB/T276

6 36212100043 | —Hh—#4ik% Second axle third gear 1 ZL30E.5.3-5B

7 51451560107 | 4} 85 Retaining ring 85 4 GB/T893.1

8 36212100042 | & Shaft sleeve 2 ZL30E.5.3-4

9 51451750107 | #4[& 150 Retaining ring 150 2 GB/T893.1

10 | 36211100022 | &4 2#396 ZE R Press plate of clutch piston 2 ZL30E.5.1-8

1 36211100018 | & #s#iah b Clutch driven plate 12 ZL30E.5.1-13

12 36211000023 | & L3 A Clutch drive plate 12 Z1L.30E.5.1-12

13 | 51454410107 | $4P& 52 Retainer ring 52 2 GB/T894.2

14 36211100013 | &4k Press plate 2 ZL.30E.5.1-3

15 | 36211100019 | [f % Pull-off spring 2 ZL30E.5.1-4

16 | 36211000003 | iG%ERE Piston device 2 ZL30E.5.1.1

17 | 36212000006 | A #S Bk Second axle clutch hub 1 ZL30E.5.3.1

18 60201100330 | £z3% (1/8) Plug (1/8) 2 ZL30E.5.1-9

222



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

23 2221 20 19

223



ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

—iHiE A s SHAFT Il ASSEMBLY/(ZL30E.5.3S)

Fr5 ] ZFR FiE s SRS/
Item Code Parts Description Specification Qty Original No./Remarks
19 | 36211100021 | &3I4 Seal ring 3 ZL30E.5.1-7
20 | 36211100016 | i %% 4 )& Adjusting washer 14 ZL30E.5.1-10
21 | 36212100044 | —#li—#4 ik Second axle first gear 1 ZL30E.5.3-6
22 | 36212100045 | #hi#& Shaft sleeve 1 ZL.30E.5.3-7
23 | 36212100046 | —Hlif#$4 5% Second axle reverse gear 1 ZL30E.5.3-8

224



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

4 5 6 7 8 9101112 13

171819 20 21 22 23

225



ZL30E.5GV 2 ftic /4 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

=B A 2R R SHAFT 11l ASSEMBLY/(ZL30E.5.4S)

Fr5 i TR g Hg SRS/
Item Code Parts Description Specification Qty Original No./Remarks

1 52322000701 | h7k 30308 Bearing 30308 1 GB/T297

2 36213100022 | #hE Shaft sleeve 1 ZL30E.5.4-2

3 36213100021 | =4 =F41k% Third axle third gear 1 ZL30E.5.4-1B

4 36213100025 | #E Shaft sleeve 1 ZL.30E.5.4-5

5 52198021201 | Hh7& 6209 Bearing 6209 2 GB/T276

6 36212100042 | #HE Shaft sleeve 1 ZL.30E.5.3-4

7 51451560107 | 4} 85 Retaining ring 85 2 GB/T893.1

8 51454410107 | #4f&l 52 Retainer ring 52 1 GB/T894.2

9 36211100013 | 4R Press plate 1 ZL30E.5.1-3

10 | 36213100023 | =#h 4% Third axle second gear 1 ZL30E.5.4-3

1 51451750107 | $4[& 150 Retaining ring 150 1 GB/T893.1

12 | 36211100022 | B4 #395 FE K AR Press plate of clutch piston 1 ZL30E.5.1-8

13 36211100018 | & esuish A Clutch driven plate 6 ZL30E.5.1-13

14 36211000023 | EHas LA Clutch drive plate 6 ZL.30E.5.1-12

15 | 36211000003 | ifged:®E Piston device 1 ZL30E.5.1.1

16 | 36211100019 | [m[fi 7 Pull-off spring 1 ZL30E.5.1-4

17 | 36213000007 | =hhEs & sk ik Third axle clutch hub 1 ZL30E.5.4.1

18 | 36213100024 | =fikH k% Third axle output gear 1 ZL30E.5.4-4A

226



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

[

19 20 21 22 23




ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

B A B R SHAFT Il ASSEMBLY(ZL30E.5.4S)

FFs L R FA e JR &5/ 8
Item Code Parts Description Specification Qty Original No./Remarks
19 | 36213100026 | & Shaft sleeve 1 ZL30E.5.4-6
20 | 52322000801 | #7& 30309 Bearing 30309 1 GB/T297
21 | 36211100021 | % Seal ring 2 ZL30E.5.1-7
22 | 60201100330 | #¥% (1/8) Plug (1/8) 1 ZL30E.5.1-9
23 | 36213100027 | % Adjusting shim 14 ZL30E.5.4-7

228



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

229



-
ZL30E.5GV 7 iE A 44 B A SPARE PARTS MANUAL FOR TRANSMISSION LONKING 7=z 1

JeiE 2% Bl FILTER ASSEMBLY (ZL30E.5.7)

FFs b SR FA% s JR &5/
Item Code Parts Description Specification Qty Original No./Remarks

1 51204091214 | 1 M8x30 Bolt M8x30 8.8 6 GB/T5783

2 51401090107 | ¥4 8 Washer 8 6 GB/T93

3 36218100036 | i:=4% Flange 1 ZL30E.5.7-8

4 36313100000 | fiek Magnet 1 LG853.03.01-024

5 36201100026 | %k Seal gasket 2 LG853.03.01-026

6 51451500107 | #4&l 70 Retaining ring 70 1 GB/T893.1

7 36218000001 | JEC % Filter cartridge assembly 1 LG853.03.01.16

230



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

231



ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

[m] 1454 i) CONTROL VALVE (ZL30E.5G.21)

FFs b E S FA g JR IS/ 8E
Item Code Parts Description Specification Qty Original No./Remarks
1 36218100017 | & Valve cover 1 ZL30E.5G.21-2
2 36280100037 | ¥ Spring 1 ZL30E.5G.21-4
3 36218100019 | MdfAk Valve body 1 ZL30E.5G.21-3
4 56148112703 | 4k 27 Copper washer 27 1 JB/T1002-77
5 36218100015 | ‘EHzk Pipe joint 1 ZL30E.5G.21-1

232



-
LONKING 721 ZL30E.5GV A 45 i /4 &t SPARE PARTS MANUAL FOR TRANSMISSION

233



ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

g4 % OIL TUBE ASSEMBLY (ZL30E.5.13)

FFs b 2R FA% & JRE S /%0
Item Code Parts Description Specification Qty Original No./Remarks
1 36221100019 | EALIEFE knurl bolts 1 LG50D.03.01.01-001 11
2 36221100002 | iy & & Oil tube cover 1 LG853.03.01.14-001
3 36221000006 | b0y Upper oil pipe 1 ZL30E.5.13.2
4 56145009501 | O #i[& 35.5x3.55 | O-ring 35.5x3.55 1 GB/T3452.1
5 36221100013 | 14T Screw 1 ZL30E.5.13-2
6 56148114703 | #JE 32 Washer 32 1 JB1002-77
7 36221000005 | &k Pipe joint 1 ZL30E.5.13.1
8 36221100012 | EEE Connecting Hose 1 ZL30E.5.13-1
9 56171003401 | & (48~52) Clip (48~52) 2 JB/T8870
10 36221100020 | #1JE Bead setter 1 LG853.03.01.14-004
1 36221100022 | EBIAEEANEE 5% Waiste typ stainless steel chain 1 LG853.03.01.14-005

234




LONKING 72T

ZL30E.5GV Ak #6514 K SPARE PARTS MANUAL FOR TRANSMISSION

al

|

1

235



ZL30E.5GV A5 #4714 A SPARE PARTS MANUAL FOR TRANSMISSION

LONKING 72T

7HFESEE PISTON DEVICE ( ZL30E.5.1.1)

Fr5 I fidh R g B JRE 5/
Item Code Parts Description Specification Qty Original No./Remarks
1 36211100007 | JHERGIA Oil duct insulation ring 2 ZL30E.5.1.1-2
2 52900000101 | &9k 5 Steel ball 5 2 GB308-84
3 36211100008 | #h%5 % [E] Outer sealing ring 1 ZL30E.5.1.1-4A
4 36211100006 | %€ Piston 1 ZL30E.5.1.1-1
5 36211100000 | W% & & Inner sealing ring 1 ZL30E.5.1.1-3A

236



-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

237



LG30F-Il IREhHFF e A SPARE PARTS MANUAL FOR AXLE

LONKING 72T

IRENHF A AXLE ASSEMBLY (Fi#F 16480300110//5 #F 16480305090)
5 I AR Firs Ko JR 5480
ltem Code Parts Description Specification | Qty Original No./Remarks
1 36400100003 | }-% Half-axle 1 LG30F.04003A
2 | 36400100023 | ke HguRL) Rim nut 24 LG853.04.01-002
3 | 36402000001 | #&ikyaidE 28 Wheel reductor LG30F.04400A
4 | 36400100001 | #l|8h%E Brake disc LG30F.04001A
5 | 51401140107 | #& 18 Washer 18 30 | GB/T93
6 | 36400100002 | W44 Bolt 32 LG30F.04002A
7 | 36401000001 | RiHrscit& Front axle housing assembly 1 LG30F.04500A
36401000011 | Jatfroett & Rear axle housing assembly 1 LG30F.04800A
8 | 36403000001 | A Ik 3% Front main reducer 1 LG30F.04300A
36403000041 | J& FJHiE#S Rear main reducer 1 LG30F.04600A
9 | 51204111418 | W% M12x40 Bolt M12x40 10.9 9 GB/T5783
10 | 51204111618 | i%te M12x50 Bolt M12x50 10.9 2 GB/T5783
11 | 51401110107 | #AJE 12 Washer 12 10 14 | GB/T93
12 | 36400100007 | W4+ Stud 3 LG30F.04006A
13 | 51307001120 | #&£F M12 Nut M12 3 GB/T6170
14 | 36400100006 | [#¢ [FAH#:E Fixing taper sleeve 3 LG30F.04005A
15 | 36480000008 | ##ZE Plug screw 2 LG853.04.01.05
16 | 36404000002 | #ESE Permeability cell 1 LG853.04.01.04B

238




-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

239



-
LG30F-Il ZREHFECAE KT SPARE PARTS MANUAL FOR AXLE LONKING 721

KB M s AXLE ASSEMBLY (Hij#r 16480300110//5 # 16480305090)

FF5 L 4 FR A% g JR &5/
ltem Code Parts Description Specificatio | Qty Original No./Remarks
17 | 51203151918 | 1 M20x65 Bolt 109 " 12 | GB/T5782
18 | 51401150107 | #[&20 Washer 20 10 12 | GB/T93
19 | 60208000015 | BEHE A &4k Friction disk assembly 1 LG30F.04.01.04.02
20 | 60208000004 | £H#% =il ah#8(4) Caliper disc brake (left) 1 LG30F.04.01.04
21 | 60208000141 | £ #% =Nl 2028 (4) Caliper disc brake (right) 7 LG30F.04.01.04-1

240



l.onl(l—l'IG y . 2 LG30F-II IREhHFECAE E i SPARE PARTS MANUAL FOR AXLE
FE A 5 8 MAIN REDUCTOR ASSEMBLY (Hij#F 36403000001/ /5 #r 3640300004 1)

B —

~N

241



LG30F-Il IREhHFF e A SPARE PARTS MANUAL FOR AXLE

LONKING 72T

T s Ay S . MAIN REDUCTOR ASSEMBLY (Hij#r 36403000001/ )5 #F 3640300004 1)

5 ] AR Fr& o JR 52
ltem Code Parts Description Specificatio | Qty Original No./Remarks

1 36403100001 | £ K& Bf Lock nut : 1 LG30F.04301A

2 36403100002 | # [ Washer 1 LG30F.04302A

3 36403000002 | iE=4EA Flange welding 1 LG30F.04303A-304A

4 56177006802 | % *f [ FB65x90%10 Sealing ring FB65x90%10 2 GB/T9877.1

5 51210120215 | 14 M14x1.5%50 Bolt 10.9 7 GB/T5785

6 51401120107 | #[E14 Washer 14 7 GB/T93

7 | 36403100005 | Fiik#s s Main reducer cover 1 LG30F.04305A

8 36403100006 | & Ff# Seal gasket 1 LG30F.04306A

9 | 36403100007 | ==y i %5 fil 7 o Main Differential bearing block 1 LG30F.04307A

10 | 36403100008 | if#EE Adjusting shim 120 | LG30F.04308A

11 52322003501 | #l17&30310/P6X Bearing 30310/P6X 1 GB/T297

12 | 36403100009 | #hKRGE Distance sleeve of bearing 1 LG30F.04309A

13 | 52322003401 | #h730311/P6X Bearing 30311/P6X 1 GB/T297

14 | 36403100013 | Ezhiglie#E % (FiMF) | Active spiral bevel gear (front axle) 1 LG30F.04312A
36403100010 | :3hgjeHE % (J5HF) | Active spiral bevel gear (rear axle) 1 LG30F.04310A

15 | 51401110107 | #[fE[12 Washer 12 1 GB/T93

16 | 51210111515 | #54: M12x1.5%45 Bolt M12x1.5%45 1 GB/T5785

17 | 36403000006 | W FElHALIL AR T4li7& | Bearing 1 LG30F.04314A

242




-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

243



LG30F-Il IREhHFF e A SPARE PARTS MANUAL FOR AXLE

LONKING 72T

T s Ay S . MAIN REDUCTOR ASSEMBLY (Hij#r 36403000001/ 5 #F 3640300004 1)

5 I AR Firs o JR 52
ltem Code Parts Description Specification | Qty Original No./Remarks

18 | 36403100015 | L& Bracket 1 LG30F.04315A

19 | 36403100017 | if#EHR L] Adjusting nut 2 LG30F.04317A

20 | 36403100016 | &5 Bearing cover 2 | LG30F.04316A

21 | 36403100062 | &% H Lock disc 2 LG50F.04327A

22 | 51227101014 | i M10x1x20 Bolt M10x1x20 8.8 2 GB/T32.3

23 | 51401100107 | #& 10 Washer 10 8 2 GB/T93

24 | 36403100060 | H&te Bolt 4 LG50F.04325A

25 | 36403100026 | #kzz 16#x500 Iron wire 16#x500 2 LG30F.04327A

26 | 52321001501 | 7% 30215 Bearing 2 GB/T297

27 | 51512082301 | %4 3.2x26 Pin 12 | GB/T91

28 | 51331000622 | 1%5E M14x1.5 Nut M14%x1.5 12 | GB/T9457

29 | 36403000008 | Zi##s Differential 1 LG30F.04318A-325A

30 | 36403100014 | #izhiZedt kit (HiHr) | Passive spiral bevel gear (front axle) 1 | LG30F.04313A

36403100011 | #ishig et ihise (JaHF) | Passive spiral bevel gear (rear axle) 1 | LG30F.04311A
31 | 36403100149 | # s e ik Feigise Bolt for passive spiral bevel gear 12 | LGQ856AL.03-008

244




-

LONKING 7= 1

LG30F-II ZREhHFlC & SPARE PARTS MANUAL FOR AXLE

245



LG30F-Il IREhHFF e A SPARE PARTS MANUAL FOR AXLE

LONKING 72T

il s = . WHEEL REDUCTOR ASSEMBLY (36402000001)
FF5 L 4 FR Frk K JR 5%
ltem Code Parts Description Specification | Qty | Original No./Remarks
1 36402100018 | izt Dustproof guard 1 LG30F.04417A
2 | 36402100017 | jidf e Oil seal seat 1 LG30F.04416A
3 | 56177010301 | % #fE FB150x180%15 | Seal ring 2 GB/T9877
4 | 36402100016 | $47Htk Oil pan 1 LG30F.04415A
5 | 52326002301 | #l17£32024 Bearing 32024 1 GB/T297
6 | 51309001020 | #£E M20x1.5 Nut M20x1.5 12 | GB/T6171
7 51401150107 | #& 20 Washer 20 12 | GB/T93
8 | 36402100015 | ##% Wheel hub 1 LG30F.04414A
9 | 36402100014 | O JE O-ring 1 LG30F.04413A
10 | 52326002401 | 4732026 Bearing 1 GB/T297
11 | 36402100092 | iK% Internal gear 1 ZL30.04.01-007
12 | 36402100039 | & Taper sleeve 1 LG50F.04421A
13 | 36402100038 | |54 E] Round nut 2 LG50F.04420A
14 | 51439420105 | #[&85 Washer85 1 GB/T858
15 | 36402100037 | [BE Spacer sleeve 1 LG50F.04419A
16 | 36402100009 | 17 A %248 Planetary carrier 1 LG30F.04409A
17 | 36402100044 | #Hgugse Rim bolt 12 | LG50F.04427A
18 | 51453400107 | $4/&50 Circlip 50 1 GB/T894.1

246



-

LONKING 7= 1

LG30F-II ZREhHFlC & SPARE PARTS MANUAL FOR AXLE

247



-
LG30F-II ZRshHFHEC A E i SPARE PARTS MANUAL FOR AXLE LONKING 721

il s = . WHEEL REDUCTOR ASSEMBLY (36402000001)
FF5 b ES HA% g JR B 5 £
ltem Code Parts Description Specification | Qty | Original No./Remarks
19 | 36402100003 | %304+ Adjusting support column 1 | LG30F.04403A
20 | 36402100031 | f4k Link stopper 1 LG50F.04413A
21 | 36402100001 | %4k Sealing gasket 1 | LG30F.04401A
22 | 36402100004 | %14 s Wheel-side end cover 1 LG30F.04404A
23 | 51401110107 | #[E12 Washer 12 6 GB/T93
24 | 51207115214 | 152 M12x1.25%30 Bolt 8.8 6 | GB/T5786
25 | 36402100036 | i % Oil plug 1 LG50F.04418A
26 | 36402100035 | #& Washer 1 LG50F.04417A
27 | 36402100006 | 1T 254 Planetary axletree 3 | LG30F.04406A
28 | 36402100007 | #4#i Baffle 3 | LG30F.04407A
29 | 36402100024 | &%l Rolling needle 126 | LG50F.04406A
30 | 36402100008 | fB& Spacer sleeve 3 | LG30F.04408A
31 | 36402100005 | 17 2% Planetary gear 3 | LG30F.04405A
32 | 36402100002 | KFH#E Sun wheel 1 | LG30F.04402A

248



-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

249



-
LG30F-Il ZREHFECAE KT SPARE PARTS MANUAL FOR AXLE LONKING 721

B 7224 FRONT AXLE HOUSING WELDING (36401000001)

FF5 b KR Frk Ko JE 5/ 4

ltem Code Parts Description Specification | Qty Original No./Remarks
1 | 36401100002 | Fi#fik Front axle housing 1 LG30F.04502A
2 36401100003 | iyfh End axle 2 LG30F.04503A

3 | 36401100001 | #i|zh%H 28 Bracket of brake caliper 2 LG30F.04501A

250



-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

251



LG30F-Il IREhHFF e A SPARE PARTS MANUAL FOR AXLE

LONKING 72T

Jatrrefia REAR AXLE HOUSING WELDING (36401000011)

5 b B P o JR K5 £
ltem Code Parts Description Specification | Qty Original No./Remarks
1 | 36401100016 | j5#rih i B € | Fixing block for rear axle oil pipe 1 LG853.04.04.01-001
2 36401100034 | JE otk Rear axle housing 2 LG30F.04502A-1
3 36401100003 | ifh End axle 2 LG30F.04503A
4 | 36401100001 | fillzhiH 28 Bracket of brake caliper 1 LG30F.04501A

252



-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

1T 2 3 4 5

253



-
LG30F-II ZRshHFHEC A E i SPARE PARTS MANUAL FOR AXLE LONKING 721

Zekias S . DIFFERENTIAL ASSEMBLY (36403000008)

5 b Ey i FH Ko JR /280
ltem Code Parts Description Specification | Qty Original No./Remarks

1 51512082301 | JI I 14H3.2x26 | Cotter pin 3.2x26 8 GB/T91

2 51331000622 | #R £} M14x1.5 Nut M14x1.5 10 8 GB/T9457

3 | 36403100019 | ZH A /5t Left cover of differential mechanism 1 | LG30F.04319A

4 | 36403100024 | *PHvi%4 5 | Half shaft gear washer 2 | LG30F.04324A

5 | 36403100025 | ~f-Hliiki4e Half axle gear 2 | LG30F.04325A

6 | 36403100022 | 4k ik 444 Bevel washer 4 | LG30F.04322A

7 | 36403100020 | HEi%e Angle gear 4 | LG30F.04320A

8 | 36403100023 | % Cross axle 1 LG30F.04323A

9 | 36403100018 | Z# #8455 Right cover of differential mechanism 1 | LG30F.04318A

10 | 36403100021 | (%l e Flange bolt 8 | LG30F.04321A

254




-
LONKING 721 LG30F-II IRZHFECAF E M SPARE PARTS MANUAL FOR AXLE

255



-
LG30F-Il ZREHFECAE KT SPARE PARTS MANUAL FOR AXLE LONKING 721

52584 FLANGE WELDING (36403000002)

FF5 b £ HA% o JR 5 /%0
ltem Code Parts Description Specification | Qty Original No./Remarks
1 36403100003 | %= Flange 1 LG30F.04303A

2 | 36403100004 | B3 Dust cover 1 LG30F.04304A

256



9 E®
2

otiefEe] |
i ‘ iM
i 0 Maz K@ iBZ
| 1R
Lg— =1 ]
Calln ] w e ' 1 Wi D 1 Oil suction filter element
!@ o 2 B 4R 2 Steering pump
i HIDIEA{ i 3 i 3 Priority valve
‘ i i w 4 B[] 2 Sk B 4 Steering device assembly
i ol L 29 | ke L= i 5 % [ i1 il 5 Steering cylinder
| L 6 % % I 6 Multi-way valve
L = | 7 kT 7 Pilotvalve
8 it 1 8 Oil supply valve
R 9 A AR 9 Cooler module
: : 10 % =} il il 10 Tilt cylinder
| | 11 2 /& I L 11 Boom cylinder
] ! ! 12 [7] y 80 12 Oil return filter element
’7@ CDj I — ] 13 & i 13 Hydraulic oil tank
T )( E76 Hydraulic System Schematic Diagram
L **J USE FOR CDMS835EX.001 WHEEL LOADER
Bowy
< 0] Sedll
I




Ny

il

1

-
>e 03!
FJ@J

1 I 3 8 s
2 ¥ ) 48

3 ki

4 1) 45 S5k
5 & ) il T
6 =) I &
7 SR L
8 & kil i
9 £ X
10 765 1®
11 {3t i 1

12 % 5 248 i e

13 [A] v € &5
14 YRR 48

1 Oil suction filter element
2 Steering pump

3 Priority valve

Steering device assembly
Steering cylinder

Boom cylinder

Tilt cylinder

The third cylinder

9 Multi-way valve

10 Pilot valve

11 Oil supply valve

12 Cooler module

13 Qil return filter element
14 Hydraulic oil tank

o N O Ooh

Hydraulic System Schematic Diagram

USE FOR CDM835EV.00l WHEEL LOADER




	1: 封面
	2: 英文前言
	3: 英文目录
	页面 4
	5: CHAIYOUJI 
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	21: BIANJUQI
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	27: 变速箱1
	页面 28
	29: 驱动桥系统
	页面 30
	31: 前传动轴
	页面 32
	33: 中间支承
	页面 34
	35: 中后传动轴
	页面 36
	37: 电液变速操纵系统
	页面 38

